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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description
0 May. 20, 2025 Initial Release
1 May. 29, 2025 Revised page 8 and 22
2 Aug. 07,2025 Revised Sec.14
Notice
Content

Theresults shown in this test report only apply to the sample(s), as received, provided by the applicant,
unless otherwise stated.

The test results have only been applied with the test methods required by the standard(s).

The laboratory is not accredited for the test results marked *.

Information provided by the applicant is marked **.

Test results provided by external providers are marked ***.

When confirmation of authenticity of this test report is required, please contact www.hct.co.kr

The test results in this test report are not associated with the ((KS Q) ISO/IEC 17025) accreditation by
KOLAS (Korea Laboratory Accreditation Scheme) / A2LA (American Association for Laboratory
Accreditation) that are under the ILAC (International Laboratory Accreditation Cooperation) Mutual

Recognition Agreement (MRA).
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1. Test Regulations

The tests documented in this report were performed in accordance with FCC CFR § 2.1091, IEEE 1528-
2013, ANSI C63.26-2015 the following FCC Published RF exposure KDB procedures:

- FCC KDB Publication 248227 D01 802.11 Wi-Fi SAR v02r02

- FCCKDB Publication 447498 D01 General RF Exposure Guidance v06

- FCCKDB Publication 865664 D01 SAR measurement 100 MHz to 6 GHz v01r04
- FCC KDB Publication 865664 D02 SAR Reporting v01r02

- FCCKDB Publication 690783 D01 SAR Listings on Grants v01r03

- FCC KDB Publication 971168 D01 Power Meas License Digital Systems v03r01

In Addition to the above, the following information was used.

- April 2015 TCB Workshop Notes (Simultaneous transmission summation clarified)
- October 2016 TCB Workshop Notes (Bluetooth Duty Factor)
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2. Test Location

2.1 Test Laboratory

HCT Co., Ltd.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si,Gyeonggi-
do, 17383 KOREA

031-645-6300

031-645-6401

2.2 Test Facilities
Our laboratories are accredited and approved by the following approval agencies
according to ISO/IEC 17025.

National Radio Research Agency (Designation No. KR0032)

KOLAS (Testing No. KT197)
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3. Information of the EUT

3.1 General Information of the EUT

Model Name RMR602A

Equipment Type Al Edge Radar

FCCID 2BMJL-RMR602A

Application Type Certification

Applicant RANIX Inc.

3.2 Attestation of test result of device under test
The Highest Reported SAR

Equipment Reported SAR (W/kg)
Tx. Frequency
Class lg SAR Body
2.4 iz WLAN 2412 Wz ~ 2462 Mz DTS <0.10
Simultaneous transmission Analysis 0.287
Date(s) of Tests: May 12,2025

This test report contains SAR evaluations for 2.4 GHz BT mode and 2.4 GHz WL:AN only.
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4, Device Under Test Description

4.1 DUT specification
The RANIX Inc., Model RMR602A (referred to as the EUT in this report) is an Al Edge Radar, Product

specification information described herein was obtained from product data sheet or user’s manual.

Device Wireless specification overview

Band &Mode  gperating Mode Tx Frequency
60GHz Data 60.094 GHz ~ 63.179 GHz
2.4 Gz WLAN Data 2412 W ~2 462 M
Bluetooth LE Data 2402 Miz ~2 480 Miz

Device Description

Serial Number

. . WLAN2.4 GHz
Device Serial

The manufacturer has confirmed that the devices tested have the same
Numbers

physical, mechanical and thermal characteristics are within operational

tolerances expected for production units.

This device was configured for testing in a typical way as a normal customer is supposed to be used.

During the test, the following components were installed inside of the EUT.

Device Type MANUFACTURER Model No.

Main Board RANIX Inc RANIX RMR602A V0.4

Wi-Fi Module Espressif Systems (Shanghai) Co.,L.td.  [ESP32-C3-MINI-1( 2AC7Z-ESPC3MINI1)

Top

Left side Right side Note:
Due to the limitations of the test ZIG for the
WALAN test setup, the bottom (AC Power) and
left sides (Control lines) (From the front side)

could not be measured, and the results of the

front side are included in the report because it

Bottom side
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4.2 Nominal and Maximum Output Power Specifications

4.2.1 Maximum 2.4 6z WIFI output power
a. Maximum Power

SISO
Mode Channel
b g n
1,11ch 18 14 13
WLAN 2.4GHz
2-10ch 18 18 17
(20MHz)
1lich 14
3,9ch 11
4ch 12
WLAN 2.4GHz
5,7ch 15
(40MHz)
6ch 16
8ch 14

(Upper tolerance: target +1.0 dB)

4.2.2 Maximum Bluetooth Power
a. Maximum Power

Mode ANT1

Bluetooth (LE,1M/2M) (in dBm) 6

(Upper tolerance: target +1.0dB)

4.3 SAR Summation Scenario

This device contains multiple transmitters that may operate simultaneously, and therefore requires a
simultaneous transmission analysis according to FCC KDB 447498 D01v06.

The simultaneous transmit evaluation of the 60 GHz radar antenna and WLAN 2.4 GHz mode was
evaluated as TER <1.0

1) 60GHz Radar + WLAN 2.4Ghz
2) 60GHz Radar + WLAN 2.4Ghz+BT
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4.5 SAR Test Considerations

4.5.1 body SAR Test Exclusions Applied
The SAR of this product in BT mode can be evaluated as follows according to FCC KDB 447498 DO1v06.

According to the FCC KDB 447498 D01 v06 section 4.3.1, for 100 MHz to 6 GHz and test separation
distances < 50 mm, the 1-g and 10-g SAR test exclusion thresholds are determined by the following:

a) For 100 MHz to 6 GHz and test separation distances < 50 mm, the 1-g and 10-g SAR test exclusion
thresholds are determined by the following:

[(max. power of channel, including tune-up tolerance, mW) / (min. test separation distance, mm)] -
[V f(GHz)] < 3.0 for 1-g SAR, and < 7.5 for 10-g extremity SAR, where

Max Power of ChannelnW) . [rroouency(GHz) < 3.0 For 1g SAR, 7.5.for 10g SAR

‘Test Separation Distance (mm)

where

- f(GHz) is the RF channel transmit frequency in GHz

- Power and distance are rounded to the nearest mW and mm before calculation
- The result is rounded to one decimal place for comparison

Calculation Result:

Tx frequency range: 2 402 MHz ~ 2 480 MHz

body SAR Consideration Min. test separation distance: 5 mm
Maximum Output Power: 5 mW

The Highest RF channel frequency: 2 480 MHz

For Body SAR Exclusion

Maximum Allowed |Separation Distance
Frequency < 3.0
Mode Power
for 1g SAR
[MHZz] [mW] [mm]
Bluetooth 2480 5 5 1.7

Based on the maximum output power of Bluetooth and antenna to use separation distance, Bluetooth
Body SAR was not required.

The estimated BT SAR according to FCC KDB 447498 DO1v06 is 0.223 W/kg
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5. Introduction

The FCC has adopted the guidelines for evaluating the environmental effects of radio frequency
radiation in ET Docket 93-62 on Aug. 6, 1996 to protect the public and workers from the potential
hazards of RF emissions due to FCC-regulated portable devices.

The safety limits used for the environmental evaluation measurements are based on the criteria
published by the American National Standards Institute (ANSI) for localized specific absorption rate
(SAR) in IEEE/ANSI C95.1-1992 Standard for Safety Levels with Respect to Human Exposure to Radio
Frequency Electromagnetic Fields, 3 kHz to 300 GHz. 1992 by the Institute of Electrical and Electronics
Engineers, Inc., New York 10017. The measurement procedure described in IEEE/ANSI C95.3-1992
Recommended Practice for the Measurement of Potentially Hazardous Electromagnetic Fields - RF and
Microwave is used for guidance in measuring SAR due to the RF radiation exposure from the Equipment
Under Test (EUT). These criteria for SAR evaluation are similar to those recommended by the National
Council on Radiation Protection and Measurements (NCRP) in Biological Effects and Exposure Criteria
for Radio Frequency Electromagnetic Fields,” NCRP Report No. 86 NCRP, 1986, Bethesda, MD 20814.
SAR is a measure of the rate of energy absorption due to exposure to an RF transmitting source. SAR
values have been related to threshold levels for potential biological hazards.

SAR Definition

Specific Absorption Rate (SAR) is defined as the time derivative of the incremental electromagnetic
energy (d W) absorbed by (dissipated in) an incremental mass (d m) contained in a volume element (d I/
of a given density (r). It is also defined as the rate of RF energy absorption per unit mass at a point in
an absorbing body.

dU)

Figure 1. SAR Mathematical Equation
SAR is expressed in units of Watts per Kilogram (W/kg)

Where:
= conductivity of the tissue-simulant material (S/m)
= mass density of the tissue-simulant material (kg/m)
= Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of
the incident field in relations to the dimensions and geometry of the irradiated organism, the
orientation of the organismin relation to the polarity of field vectors, the presence of reflecting surfaces,
and whether conductive contact is made by the organism with a ground plane.

F-TP22-03 (Rev. 06) Page 11 of 69

The report shall not be (partly) reproduced except in full without approval of the laboratory.



-
h’a- Report No. HCT-SR-2505-FC013-R2

6. Description of test equipment

6.1 SAR MEASUREMENT SETUP

These measurements are performed using the DASY4 automated dosimetric assessment system. It is
made by Schmid& Partner Engineering AG (SPEAG) in Zurich, Switzerland. It consists of high precision
robotics system (Staubli), robot controller, Pentium Ill computer, near-field probe, probe alignment
sensor, and the generic twin phantom containing the brain equivalent material. The robot is a six-axis
industrial robot performing precise movements to position the probe to the location (points) of
maximum electromagnetic field (EMF) (see Figure.2).

A cell controller system contains the power supply, robot controller, teach pendant (Joystick), and
remote control, is used to drive the robot motors. The PC with Windows XP or Windows 7 or Window 10
or Window 11 is working with SAR Measurement system DASY4 & DASY5 & DASY6 &DASY8 A/D interface
card, monitor, mouse, and keyboard. The Staubli Robot is connected to the cell controller to allow
software manipulation of the robot. A data acquisition electronic (DAE) circuit performs the signal
amplification, signal multiplexing, AD-conversion, offset measurements, mechanical surface detection,
collision detection, etc. is connected to the Electro-optical coupler (EOC). The EOC performs the
conversion from the optical into digital electric signal of the DAE and transfers data to the PC plug-in
card.

[fee]
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Figure 2. HCT SAR Lab. Test Measurement Set-up

The DAE consists of a highly sensitive electrometer-grade preamplifier with auto-zeroing, a channel
and gain-switching multiplexer, a fast 16 bit AD-converter and a command decoder and control logic
unit. Transmission to the PC-card is accomplished through an optical downlink for data and status
information and an optical uplink for commands and clock lines. The mechanical probe mounting
device includes two different sensor systems for frontal and sidewise probe contacts. They are also
used for mechanical surface detection and probe collision detection. The robot uses its own controller
with a built in VME-bus computer. The system is described in detail in.
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7. SAR Measurement Procedure

The evaluation was performed using the following procedure compliant to FCC KDB Publication 865664
D01v01r04 and IEEE 1528-2013.

1. The SARdistribution at the exposed side of the head or body was measured at a distance no more
than 5.0 mm from the inner surface of the shell. The area covered the entire dimension of the DUT’s
head and body area and the horizontal grid resolution was depending on the FCC KDB 865664
D01v01r04 table 4-1 & IEEE 1528-2013.

2. Based on step, the area of the maximum absorption was determined by sophisticated
interpolations routines implemented in DASY software. When an Area Scan has measured all
reachable point. DASY system computes the field maximal found in the scanned are, within a
range of the maximum. SAR at this fixed point was measured and used as a reference value.

3. Around this point, a volume was assessed according to the measurement resolution and volume
size requirements of FCC KDB 865664 D01v01r04 table 4-1 and IEEE 1528-2013. On the basis of this
data set, the spatial peak SAR value was evaluated with the following procedure (reference from
the DASY manual.)

a. The data at the surface were extrapolated, since the center of the dipoles is no more than 2.7
mm away from the tip of the probe (it is different from the probe type) and the distance between
the surface and the lowest measuring point is 1.2 mm. The extrapolation was based on a least
square algorithm. A polynomial of the fourth order was calculated through the points in z-axes.
This polynomial was then used to evaluate the points between the surface and the probe tip.

b. The maximum interpolated value was searched with a straight-forward algorithm. Around this
maximum the SAR values averaged over the spatial volumes (1 g or 10 g) were computed using the
3D-Spline interpolation algorithm. The 3D-spline is composed of three one-dimensional splines
with the “Not a knot” condition (in x, y, and z directions. The volume was integrated with the
trapezoidal algorithm. One thousand points (10 x 10 x 10) were interpolated to calculate the
average.

¢. All neighboring volumes were evaluated until no neighboring volume with a higher average
value was found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan. If
the value changed by more than 5 %, the SAR evaluation and drift measurements were repeated.
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Area scan and zoom scan resolution setting follow KDB 865664 D01v01r04 quoted below.

<3 G >3 G
Maxmum distance from closest measurement point 541 mm -§-1n(2)+0.5 mm
(geometric center of probe sensors) to phantom surface
Maximum probe angle from probe axis tq phantom 30°41° 20°+1°
surface normal at the measurement location
<2 Gz <15mm 3-4 GHz: <12 mm
2-3 GHz: <12 mm 4-6 GH: <10 mm
Maximum area scan Spatial resolution: When the x or y dimension of the test device, in
AXarea, AYarea the measurement plane orientation, is smaller

than the above, the measurement resolution must
be < the corresponding x or y dimension of the
test device with at least one measurement point
on the test device.

. . . < 2 Gz <8mm 3-4 GHz: <5 mm*

Maximum zoom scan Spatial resolution: Axzeom,AYzoom 2-3 G <5mm* 46 G <4 mm®*
3-4 @z <4 mm

uniform grid:Azzeom(N) <5mm 4-5 GHz: <3 mm

5-6 @z <2 mm

Maximum zoom scan

Spatial resolution AZz0om(1): between1st 3-4 Gz <3 mm

normal to phantom two Points closest to <4mm 4-5 GHz: <2.5mm

surface graded [phantom surface 5-6 GHz: <2 mm

grid
AZz0om(N>1):between

=< : zoom\N-
subsequent Points =1.5Azz00m(n-1)

3-4 Gz =28 mm
XY, Z =30 mm 4-5 GHz: =25 mm
5-6 GHz: =22 mm

Minimum zoom scan
volume

Note: & is the penetration depth of a plane-wave at normal incidence to the tissue medium; see draft
standard IEEE P1528-2011 for details.

* When zoom scan is required and the reported SAR from the area scan based 1-g SAR estimation
procedures of KDB 447498 is < 1.4 W/kg, < 8 mm, < 7 mm and < 5 mm zoom scan resolution may be
applied, respectively, for 2 Gz to 3 Gz, 3 GHz to 4 Gz and 4 GHz to 6 GHz.
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8. Description of Test Position

8.1 Device Holder
The device holder is made out of low-loss POM material having the following dielectric parameters:
relative permittivity € and loss tangent 6=0.02.

8.2 Body SAR Testing

Per FCC KDB Publication 447498D01v06, the back surface and edges of the DUT should be tested for
SAR compliance with the DUT touching the phantom. The SAR of this product is measured as Body
SAR at the distance with the antenna face closest to the user.
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9. RF Exposure Limits

RF Exposure Limits for Frequencies Below 6 GHz

UNCONTROLLED CONTROLLED
HUMAN EXPOSURE LKA ENVIRONMENT
General Population Occupational
(W/kg) (W/kg)
SPATIAL PEAK SAR *
(Partial Body) 16 8.0
SPATIAL AVERAGE SAR **
(Whole Body) 0.08 0.4
SPATIAL PEAK SAR ***
(Hands / Feet / Ankle / Wrist) 4.0 20.0

NOTES:

*The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue volume
in the shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a tissue
volume in the shape of a cube) and over the appropriate averaging time.

Uncontrolled Environments are defined as locations where there is the exposure of individuals who
have no knowledge or control of their exposure. The general population/uncontrolled exposure limits
are applicable to situations in which the general public may be exposed or in which persons who are
exposed as a consequence of their employment may not be mad fully aware of the potential for
exposure or cannot exercise control over their exposure. Members of the general public would come
under this category when exposure is not employment-related; for example, in the case of a wireless
transmitter that exposes persons in its vicinity.

Controlled Environments are defined as locations where there is exposure that may be incurred by
persons who are aware of the potential for exposure, (i.e.as a result of employment or occupation). In
general, occupational/controlled exposure limits are applicable to situations in which persons are
exposed as a consequence of their employment, who have been made fully aware of the potential for
exposure and can exercise control over their exposure. This exposure category is also applicable when
the exposure is of a transient nature due to incidental passage through a location where the exposure
levels may be higher than the general population/uncontrolled limits, but the exposed person is fully
aware of the potential for exposure and can exercise control over his or her exposure by leaving the
area or by some other appropriate means.
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10. FCC SAR General Measurement Procedures

10.1 Measured and Reported SAR

Per FCC KDB Publication 447498 D01v06, when SAR is not measured at the maximum power level
allowed for production units, the results must be scaled to the maximum tune-up tolerance limit
according to the power applied to the individual channels tested to determine compliance. For
simultaneous transmission, the measured aggregate SAR must be scaled according to the sum of the
differences between the maximum tune-up tolerance and actual power used to test each transmitter.
When SAR is measured at or scaled to the maximum tune-up tolerance limit, the results are referred to
as Reported SAR. The highest reported SAR results are identified on the grant of equipment
authorization according to procedures in KDB 690783 D01v01r03.

10.2 SAR Testing with 802.11 Transmitters

The normal network operating configurations of 802.11 transmitters are not suitable for SAR
measurements. Unpredictable fluctuations in network traffic and antenna diversity conditions can
introduce undesirable variations in SAR results. The SAR for these devices should be measured using
chipset based test mode software to ensure the results are consistent and reliable. See KDB Publication
248227 D01v02r02 for more details.

10.2.1 General Device Setup

Chipset based test mode software is hardware dependent and generally varies among manufacturers.
The device operating parameters established in test mode for SAR measurements must be identical to
those programmed in production units, including output power levels, amplifier gain settings and
other RF performance tuning parameters.

A periodic duty factor is required for current generation SAR system to measure SAR. When 802.11
frame gaps are accounted for in the transmission, a maximum transmission duty factor of 92-96% is
typically achievable in most test mode configurations. A minimum transmission duty factor of 85% is
required to avoid certain hardware and device implementation issues related to wide range SAR
scaling. The reported SAR is scaled to 100% transmission duty factor to determine compliance at the
maximum tune-up tolerance limit.

10.2.2 Initial Test Position Procedure

For exposure conditions with multiple test positions, such as handset operating nest to the ear, devices
with hotspot mode or UMPC mini-tablet, procedures for initial test position can be applied. Using the
transmission mode determined by the DSSS procedure or initial test configuration, area scans are
measured for all positions in an exposure condition. The test position with the highest extrapolated
(peak) SAR is used as the initial test position. When reported SAR for the initial test position is < 0.4
W/kg for 1g SAR and < 1.0 W/kg for 10g SAR, no additional testing for the remaining test position is
required. Otherwise, SAR is evaluated at the subsequent highest peak SAR positions until the reported
SAR resultis < 0.8 W/kg for 1g SAR and < 2.0 W/kg for 10g SAR or all test positions are measured.

10.2.32.4 Gl SAR test Requirements

SAR is measured for 2.4 Gz 802.11b DSSS using either the fixed test position or, when applicable, the
initial test position procedure. SAR test reduction is determined according to the following:

1) When the reported SAR of the highest measured maximum output power channel for the exposure
configuration is < 0.8 W/kg, no further SAR testing is required for 802.11b DSSS is that exposure
configuration.

2) When the reported SAR is > 0.8 W/kg, SAR is required for that position using the next highest
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measured output power channel. When any reported SAR is > 1.2 W/kg, SAR is required for the third
channel;i.e., all channels require testing.

2.4 GHz 802.11 g/n OFDM are additionally evaluated for SAR if the highest reported SAR for 802.11b,
adjusted by the ratio of the OFDM to DSSS specified maximum output power, is > 1.2 W/kg. When SAR
is required for OFDM modes in 2.4 Gz Band, the Initial Test Configuration Procedures should be
followed.

10.2.4 OFDM Transmission Mode and SAR Test Channel Selection

For the 2.4 GHz and 5 Giz Bands, when the same maximum output power was specified for multiple
OFDM transmission mode configurations in a frequency Band or aggregated Band, SAR is measured
using the configuration with the largest channel Bandwidth, lowest order modulation and lowest data
rate and lowest order 802.11 a/g/n/ac mode. When the maximum output power of a channel is the
same for equivalent OFDM configurations; for example, 802.11a, 802.11n and 802.11 ac or 802.11g and
802.11n with the same channel Bandwidth, modulation and data rate etc., the lower order 802.11 mode
i.2.,802.11a, then 802.11n and 802.11ac or 802.11g then 802.11n, is used for SAR measurement. When
the maximum output power are the same for multiple test channels, either according to the default or
additional power measurement requirements, SAR is measured using the channel closest to the middle
of the frequency Band or aggregated Band. When there are multiple channels with the same maximum
output power, SAR is measured using the higher number channel.

10.2.7 Initial Test Configuration Procedure

For OFDM, in 2.4 Gz Bands, an initial test configuration is determined for each frequency Band and
aggregated Band, according to the transmission mode with the highest maximum output power
specified for SAR measurements. When the same maximum output power is specified for multiple
OFDM transmission mode configurations in a frequency Band or aggregated Band, SAR is measured
using the configuration(s) with the largest channel Bandwidth, lowest order modulation, and lowest
data rate. If the average RF output powers of the highest identical transmission modes are within 0.25
dB of each other, mid channel of the transmission mode with highest average RF output power is the
initial test channel. Otherwise, the channel of the transmission mode with the highest average RF
output conducted power will be the initial test configuration.

When the reported SAR is < 0.8 W/kg, no additional measurements on other test channels are required.
Otherwise, SARis evaluated using the subsequent highest average RF output channel until the reported
SARresultis 1.2 W/kg or all channels are measured. When there are multiple untested channels having
the same subsequent highest average RF output power, the channel with higher frequency from the
lowest 802.11 mode is considered for SAR measurements.

10.2.8 Subsequent Test Configuration Procedures

For OFDM configurations in each frequency Band and aggregated Band, SAR is evaluated for initial test
configuration using the fixed test position or the initial test position on procedure. When the highest
reported SAR (for the initial test configuration), adjusted by the ratio of the specified maximum output
power of the subsequent test configuration to initial test configuration, is < 1.2 W/kg for 1g SAR and <
3.0 W/kg for 10g SAR, no additional SAR tests for the subsequent test configurations are required.
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11. Output Power Specifications

Report No. HCT-SR-2505-FC013-R2

11.1 WIFI Conducted Power measurement method

Un-Licensed Bands (DTS Band)

Test Description

Conducted Output Power

Test Procedure Used

- KDB 558074 v05 - Section 8.3.2.3
- ANSI 63.10-2013 - Section 11.9.2.3

Test Procedure

1. Measure the duty cycle.

2. Measure the average power of the transmitter. This measurement is an average over both the on

and off periods of the transmitter.

3.Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the average

power during the actual transmission times.

Test setup

EUT

Coax cable

Un-Licensed Bands (NIl Band)

Test Description

Power Sensor

Power Meter

Test Procedure Used

Conducted Output Power

- KDB 789033 D02 v02r01 - Section E.3.a

Test Procedure

1. Measure the duty cycle.

2. Measure the average power of the transmitter. This measurement is an average over both the on

and off periods of the transmitter.

3.Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the average

power during the actual transmission times.

Test setup

EUT

F-TP22-03 (Rev. 06)
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11.1.1IEEE 802.11 (2.4 GHz) Maximum Conducted Power

Mode

Report No. HCT-SR-2505-FC013-R2

IEEE 802.11 (2.4 GHz) Average

802.11b

Frequency [Mz] Channel RF Conducted Power [dBm]
WIFI 1
2412 1 17.48
2417 2 17.67
2437 6 17.75
2457 10 18.52
2462 11 17.51

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02:

= Power measurements were performed for the transmission mode configuration with the highest

maximum output power specified for production units.

= For transmission mode with the same maximum output power specification, powers were measured

for the largest channel Bandwidth, lowest order modulation and lowest data rate.

= For transmission modes with identical maximum specified output power, channel Bandwidth,

modulation and data rates, power measurements were required for all identical configurations.

= For each transmission mode configuration, powers were measured for the highest and lowest
channels; and at the mid-Band channel(s) when there were at least 3 channels supported. For
configurations with multiple mid-Band channels, due to an even number of channels, both channels

were measured.
Test Configuration
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12. System Verification

12.1 Tissue Verification
The head simulating material is calibrated by HCT using the DAKS 3.5 to determine the conductivity

and permittivity.

Table for Head Tissue Verification

Measured Target

. Measured | . . . .
Date of Tissue q. Dielectric . . |Dielectric

b % deve
Tests Type Constant, Constant,
€ €

2400 1.80 39.5 1.756 39.290 | +2.51 | +0.53

05/12/2025 | 21.6 | 2450H | 2450 1.86 39.3 1.800 39.200 | +3.33 | +0.26
2500 1.92 39.1 1.855 39.140 | +3.50 | -0.10

12.2 System Verification
Input Power: 50 mW

50mWw 1W
Amb.  Liquid

Probe | Dipole Measured Normalize Deviation Limit
Liquid Temp. Temp.
dSAng

(SIN) (SIN) Cl [C] (Whkgl Wkgl Wkgl  [%]  [%]
2450 | 2025/05/12 7679 1049 | Head 21.8 21.6 52.6 2.69 53.8 +2.28 + 10

12.3 System Verification Procedure

For SAR Measurement

SAR measurement was prior to assessment; the system is verified to the & 10 % of the specifications
at each frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 50 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.
- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should be

within 10 % of the target reference value.
- The results are normalized to 1 W input power.

Note;
SAR Verification was performed according to the FCC KDB 865664 D01v01r04.
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13. RF Exposure Test Data Summary

13.1 SAR Measurement Results
DTS Body SAR
Tune-

Band U Meas. Power
Mode Ant. width DataRate -~ Power Drift

(i) (h?nf) (dBm) (dB)

Frequency

Meas. Scaling ~ Reported

SAR sl Factor SAR Plot
Factor No.
(W/kg) (Duty)  (W/kg)

Test Duty Distance

Mz Ch. Position Cycle = (mm)

2467| 10 | 802.11b 20 |1 Mbps| 19.0 |18.52| 0.11 1.000
ANSI/ IEEE C95.1 - 2005 Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram
13.2 SAR Test Notes

General Notes:

1. The test data reported are the worst-case SAR values according to test procedures specified
in IEEE 1528-2013, FCC KDB Procedure.
2. Measurements were performed with the DUT powered and transmitting at full power on

WLAN 2.4 GHz.

Liquid tissue depth was at least 15.0 cm for all frequencies.

4. The manufacturer has confirmed that the device(s) tested have the same physical,
mechanical and thermal characteristics and are within operational tolerances expected for
production units.

5. SARresults were scaled to the maximum allowed power to demonstrate compliance per FCC
KDB 447498 DO1v06.

6. Per FCC KDB 865664 D01v01r04, variability SAR measurement were performed when the
measured SAR results for a frequency Band were greater than or equal to 0.8 W/kg for 1g SAR
and >2 for 10g SAR Please see Section 15 for variability analysis.

7. Due to the limitations of the test ZIG for the WALAN test setup, the bottom side (AC Power)
and left sides (Control lines-From the front side) could not be measured, and the results of the
front side are included in the report because it was the highest measurement result.

8. Considering the user condition of the DUT with the position detection sensor function, the
SAR test condition of the front side of the DUT with Omm spacing is the worst case condition.
Please refer to the SAR setup photo document for reference.

w

WLAN Notes:

1. Per KDB 2482227 D01v02r02 justification for test configurations of 2.4 @iz WiFi Single
transmission chain operations, the highest measured maximum output power channel for
DSSS was selected for SAR measurement. SAR for OFDM modes (2.4 Gz 802.11 g/n) was not
required due to the maximum allowed powers and the highest reported DSSS SAR.

2. When the maximum reported 1g averaged SAR is < 0.8 W/kg, SAR testing on additional
channels was not required. Otherwise, SAR for the next highest output power channel was
required until the reported SAR result was < 1.20 W/kg or all test channels were measured.

3. The device was configured to transmit continuously at the required data rated, channel
Bandwidth and signal modulation, using the highest transmission duty factor supported by
the test mode tools. The reported SAR was scaled to the 100% transmission duty factor to
determine compliance. Procedures used to measure the duty factor are identical to that in
the associated WLAN test reports.
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14. Simultaneous SAR Analysis

This device is contained transmitters that may operate simultaneously. Therefore, simultaneous
transmission analysis is required. Per KDB Publication 447498 D01v06, sec.4.3.2, simultaneous
transmission SAR test exclusion may be applied when the sum of 1g SAR and 10g SAR for all the
simultaneous transmitting antennas in a specific a physical test configuration is <1.6W/kg for 1g SAR
and <4 W/kg for 10g SAR. The different test positions in an exposure condition may be consider
collectively to determine SAR exclusion according to the sum of 1g or 10g SAR.

Report No. HCT-SR-2505-FC013-R2

BT Estimated SAR

WLAN SAR Result

Summation SAR Analysis

0.223 W/kg 0.064 W/kg 0.287 W/kg
psPD SAR
TER 60 GHz BT WLAN
Configuration psPD Estimated SAR SAR Total exposure Ratio
psPD/Limit +
m/crf W/kg W/kg S SAR/L6 S 1.0
Test Result 0.0411 0.223 0.064
Limit 1 1.6 1.6
Test Result/ Limit 0.0411 0.139 0.04 0.220

A simultaneous transmission analysis was performed in accordance with sec.4.3.2 of the 447498
D01 General RF Exposure Guidance v06 and evaluated by SAR Test results and psPD test
results[Report no: HCT-SR-2505-FC023-R1] to ensure that the regulatory power density limit is

complied with.

14.1 Conclusion

The above numerical summed SAR results and TER result is sufficient to show that simultaneous

transmission cases will not exceed the SAR limit and therefore no measured volumetric simultaneous
SAR summation is required per FCC KDB Publication 447498 DO1V06 and IEEE 1528-2013 Section

6.3.4.1
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15. SAR Measurement Variability and Uncertainty

In accordance with KDB procedure 865664 D01v01r04 SAR measurement 100 M to 6 GHz, SAR
additional measurements are repeated after the completion of all measurements requiring the same
head or body tissue-equivalent medium in a frequency Band. The test device should be returned to
ambient conditions (normal room temperature) with the battery fully charged before it is re-mounted
on the device holder for the repeated measurement(s) to minimize any unexpected variations in the
repeated results.

SAR Measurement variability was assessed using the following procedures for each frequency Band:

1) Repeated measurement is not required when the original highest measured SAR is < 0.80 W/kg for
1g SAR or < 2.0 W/kg for 10g SAR; steps 2) through 4) do not apply.

2) When the original highest measured 1g SAR is = 0.80 W/kg or 10g SAR = 2.0W/kg, repeat that
measurement once.

3) Perform a second repeated measurement only if the ratio of largest to smallest SAR for the original
and first repeated measurements is > 1.20 or when the original or repeated measurement is = 1.45
W/kg for 1g SAR or = 3.625 W/kg for 10g SAR (~ 10% from the 1-g SAR limit).

4) Perform a third repeated measurement only if the original, first or second repeated measurement is
=1.5W/kg for 1g SAR or =3.75 W/kg for 10g SAR and the ratio of largest to smallest SAR for the original,
first and second repeated measurements is > 1.20.
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16. Measurement Uncertainty

The measured SAR was <1.5 W/Kg for 1g SAR and <3.75 W/Kg For 10g SAR for all frequency Bands.
Therefore, per KDB Publication 865664 D01v01r04, the extended measurement uncertainty analysis

per IEEE1528-2013 was not required.
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17. SAR Test Equipment

Report No. HCT-SR-2505-FC013-R2

Manufacturer | Type / Model S/N Calib. Date Calib.Interval Calib.Due
SPEAG SAM Phantom - N/A N/A N/A
HP SAR System Control PC - N/A N/A N/A
Staubli CS8Cspeag-TX90 F17/59CHAL1/C/01 N/A N/A N/A
Staubli TX90 XLspeag F17/59CHAI/A/01] N/A N/A N/A
Staubli Teach Pendant (Joystick) 010963 N/A N/A N/A
TESTO 175-H1/Thermometer 40331915309 12/26/2024| Annual 12/26/2025
SPEAG DAE4 1687 07/12/2024]  Annual _ |07/12/2025
SPEAG E-Field Probe EX3DV4 7679 08/22/2024| Annual |08/22/2025
SPEAG Dipole D2450V2 1049 03/13/2025| Annuall ]03/13/2026
Agilent Power Meter E4419B MY41291386 09/11/2024| Annual ]09/11/2025
Agilent Power Meter N1911A MY45101406 05/21/2024| Annual |05/21/2025
Agilent Power Sensor 8481A SG1091286 09/12/2024| Annual ]09/12/2025
H.P Power Sensor 8481A MY41090675 09/12/2024| Annual  ]09/12/2025
Agilent Wideband Power Sensor N1921A MY55220026 07/30/2024| Annual |07/30/2025
Agilent 11636B/Power Divider 58698 01/13/2025| Annual ]01/13/2026
SPEAG DAKS 3.5 1038 01/20/2025| Annual  01/20/2026
SPEAG Vector Reflectometer 0141013 01/13/2025| Annual |01/13/2026
SPEAG MXA Signal Analyzer MY49100108 01/07/2025| Annual ]01/07/2026
H.P Network Analyzer /8753E JP38451384 08/20/2024| Annual [08/20/2025
Protek NETWORK ANALYZER X11-15305 02/10/2025 Annual |02/10/2026
Agilent SIGNAL GENERATOR N5182A MY47070230 03/18/2025| Annual |03/18/2026
EMPOWER RF Power Amplifier 1011 09/11/2024| Annual ]09/11/2025
MICRO LAB LP Filter / LA-30N - 09/11/2024 Annual 09/11/2025
Agilent Attenuator (3dB) 8693B MY39260298 08/20/2024| Annual |08/20/2025
HP Attenuator (20dB) 8493C 09271 08/21/2024] Annual |08/21/2025
Agilent Directional Bridge 86205A 3140A04581 04/18/2025| Annual |04/18/2026
Agilent MXA Signal Analyzer N9020A MY50510407 06/04/2024| Annual |06/04/2025
HP Dual Directional Coupler 16072 09/11/2024| Annual ]09/11/2025
YAMADA STRAIGHT RULE - 06/25/2024| Annual |06/25/2025

* The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole
Verification measurement is performed by HCT Lab. before each test. The brain/body simulating
material is calibrated by HCT using the DAKS 3.5 to determine the conductivity and permittivity
(dielectric constant) of the brain/body-equivalent material.
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18. Conclusion

The SAR and RF Exposure measurementindicates that the EUT complies with the RF radiation exposure
limits of the ANSI/ IEEE C95.1 - 2005.

These measurements were taken to simulate the RF effects exposure under worst-case conditions.
Precise laboratory measures were taken to assure repeatability of the tests. The results and statements
relate only to the item(s) tested.

Please note that the abortion and distribution of electromagnetic energy in the body are very complex
phenomena the depend on the mass, shape, and size of the body, the orientation of the body with
respect to the field vectors, and the electrical properties of both the body and the environment. Other
variables that may play a substantial role in possible biological effects are those that characterize the
environment (e.g. ambient temperature, air velocity, relative humidity, and body insulation) and those
that characterize the individual (e.g. age, gender, activity level, debilitation, or disease). Because
various factors may interact with one another to vary the specific biological outcome of an exposure to
electromagnetic fields, any protection guide should consider maximal amplification of biological
effects as a result of field-body interactions, environmental conditions, and physiological variables.
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Appendix A. DUT Ant. Information & SETUP PHOTO

Please refer to test DUT Ant. Information &setup photo file no. as follows:

Report No.

HCT-SR-2505-FC013-P

F-TP22-03 (Rev. 06) Page 30 of 69

The report shall not be (partly) reproduced except in full without approval of the laboratory.



-
h’a- Report No. HCT-SR-2505-FC013-R2

Appendix B. SAR Test Plots
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SAR Test Plot

Test Laboratory: HCT CO.,LTD

EUT Type: Al Edge Radar

Ambient Temperature: 21.8 °C

Liquid Temperature: 21.6 °C

Test Date: 05/12/2025

Plot No.: Al

Measurement Report for Device, BACK, WLAN 2.4GHz, IEEE 802.11b WiFi 2.4 GHz (DSSS, 1 Mbps, 90pc
duty cycle), Channel 10 (2457.000 MHzi

Exposure Conditions

Phantom Position, Band  Group, Frequency Conversion TSL TSL
Section, Test uiD [MHZz], Factor Conductivity Permittivity
TSL Distance Channel [S/m]
[mm] Number
Flat, HSL BACK, WLAN  WLAN, 2457.000, 7.5 1.87 39.3
0.00 2.4GHz 10571- 10
AAA
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
Twin-SAM V8.0 (30deg probe tilt) EX3DV4-SN7679,2024-08-22 DAE4 Sn1687,2024-07-12
Scans Setup
Area Scan Zoom Scan
Grid Extents [mm] 80.0x120.0 30.0x30.0x30.0
Grid Steps [mm] 10.0x10.0 5.0x5.0x1.5
Sensor Surface [mm] 3.0 14
Grading Ratio N/A 15
Measurement Results
Area Scan Zoom Scan
psSAR1g [W/Kg] 0.070 0.057
psSAR10g [W/Kg] 0.035 0.024
Power Drift [dB] 0.19 0.11
M2/M1 [%] 96.7
Dist 3dB Peak [mm] 6.0
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Appendix C. System Verification Plots
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M Verification Data (2 450 Wz Head)

Test Laboratory: HCT CO.,LTD
Input Power 0.05W
Liquid Temp: 21.6 °C

Test Date: 05/12/2024

Measurement Report for Device, , , CW, Channel 0 (2450.000 MHz)

Exposure Conditions

Phantom Position, Band Group, Frequency Conversion TSL TSL
Section,  Test uiD [MHz], Factor Conductivity Permittivity
TSL Distance Channel [S/m]
[mm] Number
Flat, HSL , CW, 0-- 2450.000,0 7.5 1.86 39.3
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
Twin-SAM V8.0 (30deg probe tilt) EX3DV4-SN7679,2024-08-22 DAE4 Sn1687,2024-07-12
Scans Setup
Area Scan Zoom Scan
Grid Extents [mm] 40.0 x 80.0 30.0x30.0x 30.0
Grid Steps [mm] 10.0x10.0 5.0x5.0x1.5
Sensor Surface [mm] 3.0 1.4
Grading Ratio N/A 15
Measurement Results
Area Scan Zoom Scan
psSAR1g [W/Kg] 2.69 2.69
psSAR10g [W/Kg] 1.24 1.30
Power Drift [dB] 0.00 0.01
M2/M1 [%] 82.6
Dist 3dB Peak [mm] 9.0
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Appendix D. - SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling
agent and saline solution (see Table 3.1). Preservation with a bacteriacide is added and visual
inspection is made to make sure air bubbles are not trapped during the mixing process. The mixture
is calibrated to obtain proper dielectric constant (permittivity) and conductivity of the desired tissue.
The mixture characterizations used for the brain and muscle tissue simulating liquids are according
to the data by C. Gabriel and G. Harts grove.

Ingredients Frequency (W)
(% by weight) 1900 2450-2700  3500-5800
Tissue Type Head | Body | Head | Body | Head | Body | Head | Body | Head | Body
Water 41.1 | 51.7 | 40.45 | 53.06 | 54.9 | 70.17 | 71.88 | 73.2 | 65.52 | 78.66
Salt (NaCl) 14 09 | 145 | 094 | 0.18 | 0.39 | 0.16 | 0.1 0.0 0.0
Sugar 57.0 | 47.2 | 57.0 | 44.9 0.0 0 0.0 0.0 0.0 0.0
HEC 0.2 0 1.0 1.0 0.0 0 0.0 0.0 0.0 0.0
Bactericide 0.2 0.1 0.1 0.1 0.0 0 0.0 0.0 0.0 0.0
Triton X-100 0.0 0.0 0.0 0.0 0.0 0.0 | 1997 | 0.0 | 17.24 | 10.67
DGBE 0.0 0.0 0.0 0.0 | 4492|2944 | 799 | 26.7 | 0.0 0.0
Diethylene glycol hexyl i i i i i i ) ) i i
ether
Salt: 99 % Pure Sodium Chloride Sugar: 98 % Pure Sucrose
Water: De-ionized, 16M resistivity HEC: Hydroxyethyl Cellulose
DGBE: 99 % Di (ethylene glycol) butyl ether, [2-(2-butoxyethoxy) ethanol]
Triton X-100(ultra-pure): Polyethylene glycol mono [4-(1,1,3,3-tetramethylbutyl) phenyl] ether
Composition of the Tissue Equivalent Matter
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Appendix E. - SAR System Validation

Per FCC KDB 865664 D02v01r02, SAR system validation status should be document to confirm
measurement accuracy. The SAR systems (including SAR probes, system components and software
versions) used for this device were validated against its performance specifications prior to the SAR
measurements. Reference dipoles were used with the required tissue- equivalent media for system
validation, according to the procedures outlined in IEEE 1528-2013 and FCC KDB 865664 D01v01r04.
Since SAR probe calibrations are frequency dependent, each probe calibration point was validated at
a frequency within the valid frequency range of the probe calibration point, using the system that
normally operates with the probe for routine SAR measurements and according to the required tissue-
equivalent media.

A tabulated summary of the system validation status including the validation date(s), measurement
frequencies, SAR probes and tissue dielectric parameters has been included.

SAR Dielectric Parameters CW Validation |Modulation Validation

Probe
System probe Flislhe Probe | Probe | MOD. | Duty
Linearity | Isotropy | Type | Factor

Type | Calibration | Dipole Date Measured ~ Measured
No. yp Point Permittivity Conductivity

10 7679 |EX3DV4|Head | 2450 1049 [2025-05-30 39.3 1.81 PASS PASS PASS | OFDM | N/A |PASS

Sensitivity, PAR

SAR System Validation Summary

Note;

All measurement were performed using probes calibrated for CW signal only. Modulations in the table
above represent test configurations for which the measurement system has been validated per FCC
KDB Publication 865664 D01v01r04. SAR system were validated for modulated signals with a periodic
duty cycle, such as GMSK, or with a high peak to average ratio (5 dB), such as OFDM according to
KDB 865664 D01v01r04.
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Appendix F. - Probe Calibration Data
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e Schwalzerischer Kallbr
Calibration Laboratory of S, s s e
Schmid & Partner = C Sarvio avizzaro o taraturs
Enginsering AG e S Swiss Calibration: Service
Zoughaussyasse 43, 8004 Zurich, Switzerand N

Accraciied by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Seevice is one of the signatories to the EA
Multitateral Agroement for the recogaition of calibration certificates

Glossary

TSL tissue simulating lguid

NORAMX,y.2 sansitivity In froe space

ConvF sansitivity in TSL / NORMx.y,2

DCP dioos comprassion pont

CcF crest tactor (1/duty_cycle) of tha RF signal
ABCD moduislicn depandant linearzation paramaters

Polarization ¢ 4 rolntion around probe axe

Polarization 2 @ rotation around & axds that Is In the plans normal 1o probe axis (st measurement centar), le, 0=013
normal to probe axis

Connector Angle  informatian used in DASY system 1o align probe sansor X to the rodbot coordinate systermn

Calibration is Performed According to the Following Standards:

a) IECNEEE 62209-1528, *Measuremant Procedurs For The Assessment Of Specfic Atsorption Flate Of Human Exposure
To Radio Frequency Fleids From Hand-Held And Body-Worn Wirelass Communication Devices — Part 1528: Human
Madeals, Instrumentation And Procedures (Frequency Ranpe of 4 MHz 1 10GHz)", October 2020,

b) KDB 865884, “SAR Measurement Requirements for 100 MKz fo § GHz"

Methods Applied and Interpretation of Parameters:

« NORMy, .z Assessed for E-fiald polarization 8 « 0 (f 5 S00MMz in TEM-cell, / > 1800MH2: R22 weveguide). NORAMx y.z
are anly Intermediate values, 9., the urcertantios af NORMx,y,z does nat aflect tha E*-field uncertainty insida TSL (see

telow ConvF),

« NOAMfIx )z = NORMy,y.7 * frequency._response (see Froquancy Response Chart). This inearization s implemenied in
DASY4 softwara versions later than 4 2. The uncartainty of the frequency respanse is included in the stated uncertainty of
Com.

« DCPxy.z: DCP are rumearical linearzation paramaters assessed based on the data of power sweep with CW sgral. DCP
ooes not depand on frequency nor media.

. mnFAno-mhuwmmnaﬂotmumwmumwwnmmwmmwu

« Axyz Bxyz; Cx oz Dxya: VR yz: A 8, C, D ara numarical ingarnz based on the data of

pawar gwaep tor specific modulation signal Thowmmdonowmnconhmmynwm VR s tha maximum
cafibvation range expressed In AMS witege across the dioda

+ CanvF and Boundsry Effect Parameters: Assessad in flat phanom using E-tiald (o¢ Temperature Transfer Standard for
1 = 800 MHZ) and inside waveguide using anatyscal lield distrioutons based an power measwrements for f >3800MHz. The
same selups tre used for assessment of the parameters applied for boundary compensation (alpha, depth) of which typical
uncertainty values are given. These parameters are used In DASY4 software 10 improve probe gecuracy closs 1o the
baundary, The sensitivity In TSL coresponds to NORMx, y.2 * Convic wherebly Ihé uncentalnly correspands to that given for
ConvF. A fraguency dependent ConvF is used in DASY version 4.4 and higher which sllows extending the validity from
+50 MMz 1o 100 MMz

+ Sphevical isotropy (3D deviston from isatrapy): in & lield of low gradients realized using a flat phantam expased by a patch
antanna.

» Sgnsor Offset: The sensar offset corresponds 1o the cfiset of virtual measurement center from the prode 19 (0N Prode axis).
No 1lerance reguired.
+ Canneciar Angle: The angle is assessed usng the information gained by determining the NOAMY (no uncaertainty required).
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EX3DV4 - SN7678 August 22, 2024

Parameters of Probe: EX3DV4 - SN:7679

Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Unc (k =2)
Narm (uvivim) ) A 0.66 0.5 067 410.1%
DCP (mV) B 105.9 1056 1028 4T%
Calibration Results for Modulation Response
“UID | Communication System Name A B [ D VR | Max | Max
’ d8 | o8V d8 | mV | dev. | Unc®
k=2
o oW X| 000 | 000 | 100, 000 | 1422 | za.c% | +4.7%
¥ 000 0.00 1.00 [ 1302 |
Z000| 000 | Yoo) [T8@0] |
10352 | Pulse Waveform (200HZ. 10%] X1 743| eoie 615 | 1000 | 600 | +20% | 20.6%
YV 188 | @0&e | 852 600
Z1 150 | 6088 | 648 0.0 -
10353 | Pulse Wavelarm (200Hz, 20%) X| 082 6000 | 4 €96 | 800 | +23% | 196%
Y| 082 €000 a7 TEN.0
217877 o0 497 B30
10084 | Pise Wavetarm (200Hz, 405 X | 005 | 1283 | 026 398 | G50 | t2bN | 206%
Y| 2400 | ve00 | 700 850 | ‘
Z| 001 | 12773 237 5.0 |
10355 | Puie Wavalorm (200Hz, B0%) X| 053 | 6000 | 257 | 222 | 1200 | =15% | 20.6%
Y19126 | 15545 | 1145 120.0
276847 15720 1.03 120.0
10387 | OPSK Waveform. 1 MHz X| 088| 6172 | 1083 | 100 | 1500 | 24.9% | 26.6%
Y| 086 | 6282 | 11.68 | 1500
2| 072 | @265 | 1142 RE
10388 | GPSK Wavelorm, 10 Mz X| 128 | 6368 | $2.80 | 000 | 1500 | 21.4% | =6.6%
Y| 1437 8500 | 1343 1560
r4BRE R 95 | 1312 150.0
10396 | B4-CAM Wavelorm, 100RHzZ X1 157 | 6246 | 1497 | 401 | 1500 | 11.4% | s96%
Y| 168 | 6413 1549 | 560 |
TZ] 153 | 6244 | 1499 50,0 |
10339 | 64-0AM Waveform, 40MHz X| 277 | 6521 1440 | 000 | 1500 | 220% | 296%
V1 2B d@s8a | iqEd 150.0 ‘
Z| 286 | sy [
10414 | WLAN CGOF, 64-QAM, 40 Hz X | 3831 6803 | 1494 000 | 1500 | 235% | 19.6%
Y| 383 6566 | 1506 | 100 |
Z| 395 | 508 | 1488 150.0
Note: For detsils on UID parameters see Appendic
Tha reportad uncartainty of measurement is stated as the standard uncertainty of measurement muliplied by the coverage '
factor k=2, which for & normal distribution cormasponds 1o a coverage probabifity of approimately 95%.

A The sncorisiniie of Norm X,Y.2 G sot ettt the E2-1uid uncenanty i TEL jsoe Figes 5 and )
L Frmy foe ifo fald sorangth.

Ey ey e ing P mie. Yom lnsar applying gular & s 1 e souare of the foid vakio.
Cenficate No: EX-7679_Aug24 Page 3 of 22
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EX30V4 - SN:T6TS August 22, 2024

Parameters of Probe: EX3DV4 - SN:7679

Sensor Model Parameters
c1 [~ T « T T2 T3 A 75 ™
F tF ¥ meV? | msv! ms \ s v ]
x 123 8368 301 848 0.00 490 | 028 4.00 00|
¥ 05 | 754 3308 365 000 480 | 048 000 | 100
s 143 | 10554 gz | 100 0.00 a0 | 000 0.00 101
Other Probe Paramelers
Sensor Arrangament | "W_‘!‘_
Connecior Angle - 52.0°
Machanical Surtace Detectan Mode enabied
Cptical Surface Detoction Made disabled
Probe Overail Langth 337 mm
Probe Bogy Ot - 10mm |
| Tiplengih Gmm |
Tip Dameter 25mm |
| Prabe Tip to Sensor X Calibration Pont Ymem |
Proba Tip 1o Sensor Y Callbration Pont B |ty
| Probe Tip to Sengor Z Calbration Poirt {___tmm |
Recommended Measuremant Distance from Surtace J 1.dmm |

Note: NMessarament Satenco Fom seriace can 0 Inarased 1o 3~4mm for an Ama Scan pb

Cortificate No: EX-7679_Aug24 Page 4 of 22

F-TP22-03 (Rev. 06) Page 42 of 69

The report shall not be (partly) reproduced except in full without approval of the laboratory.



-
h’a Report No. HCT-SR-2505-FC013-R2

EX3DV4 - SN767% August 22, 2024

Parameters of Probe: EX3DV4 - SN:7679
Calibration Parameter Determined in Head Tissue Simulating Media

MMz | Relstive | Conductivity’ | ConvFX | ComFY | ConvFZ | Alpha® | Deptn® | Unc*
Pormittivity" (s/m) ) (mm) | (k=2)

750 "o 089 871 803 | 952 | 035 | 127 | s11.0% |
835 a5 om0 .44 878 | 9825 | 035 | 127 | +11.0%
900 " 097 91 Be8 | 915 | 035 127 | =11.0%
1640 w2 | 13 854 784 837 | 035 12T | 2110%
1780 0.1 137 a7 787 830 | 035 127 | 411.0%
1900 200 140 813 756 787 | 035 127 | +11om
2300 35 167 777 723 7.61 0.35 127 | a110%
2450 | 202 1.80 750 897 735 | 03s 127 | £11.0%
2600 39.0 196 735 | 684 720 | 025 127 | £110%
3300 w2 | 27 727 656 893 | 035 127 | 2121%
" aso0 379 241 7.02 653 588 | 038 127 | +134%
2700 377 312 686 8.8 672 | 035 127 | a131%
3900 a7s 332 581 63 867 | 035 127 | w131%
4100 32 353 8.61 814 6847 038 27 +13.1%
5250 359 an 587 5.48 575 | o0& & | 131%
5600 385 507 536 | 499 526 | 028 127 | +13.1%
5750 354 522 533 | 485 sz | o0z 127 | +13.4%
5800 ) 527 538 499 526 | 026 127 | +131%

€ valdly atove 302 M of 2 100MHz anfy apptios for DASY vE 4 and higher (soe Page 2), olse t m mabicid o 150 Mrie. The urceuniy s e
RSS af the Conf oy ¥y and the for tho froquency band. Frquescy vasdty bulow S00MHz is 210, 25,
mmmmwwwwnn 64,120, 190 and 220 MMz ssegsocively. Viakaity of Com® nessaaid o fMH2 is £-0 MH2, and ConvF
unuuﬂn tAMH2 is 9-13MHz. Aboye § GHr fraquency valdty can be evisnded th < 110MHe
F The probes are caltratod weng 1o500 Smulatng Sauids [TSL) thm deviaie for « neet @ by Mes than 45% bearm T g ekt (trcddly betto han £3%)
mnmmmwmuwmx\wnsmm-m
Al

dwring ' 2uw 1o e Dousdiey eiled! dler compansation i abways s
mxmvmmsmmw:nvnwu-uumuawmwmmuumnwmm
boundary.

M Tre statod vy is P totel cabt p (& = T} 2 Norm ComF. This is sguiviee! 1 ¥ wih ihe symbet CF 0

Table 8 of IEQNEEE B2200-1528:2000
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EX30V4 - SN:7679 August 22, 2024

Parameters of Probe: EX3DV4 - SN:7679
Calibration Parameter Determined In Head Tissue Simulating Media

Crome® | R | Conductivity” | ConvF X | ConvF Y | ConvFZ | Alpha® | Deptn® | unc*
Permittivity” (Sim) B | (mm) (k=2)
: 5500 5 607 | 575 535 583 020 | 127 | s18en

C Praapancy valkaly &t 65082 Is - 800/ 700 MHZ, and £700 VM2 it 0 abave 7 (HZ. The unzenainty & ihe RESof the Com unceriaiity of cultrion
frguendy wnd B uocerisiaty 10r Ihe indicatned fraguency tarnd

F Tre srobes s coibenied using Sssue simulating igusds (TSL) st deevats ¢ 41 o Dy s than £ 10% from the target vivues (ypcaty Deier han 28%)
and sre vt e TSL with w/atons ot up 1o = 10%

9 AlchaDepth s detiemicad during coibason. SPEAG wimants hat the ssmisisisg dusason SUe 10 (e Doundary efect Snr comperaation i shwarys wes
e + 1% for Inptpawecies eiow 3GH2: Delow £2% 1o Mequancies between 3-8 GH2; and teiow 24 10r Mequencies batwosn &-10 GHz 2t any dstance
oger tan hal the grobe tp dameter from Ihe toundary,

H Tre states w In S toal (A = 2} of Norm ComF, This s ouivalent 10 P anoecianty compsnent with 1 sysbsi CF n
Table 2 of [ECVEEE H2208- 15202000
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EX30V4 - SN.76T9 August 22, 2024

Frequency Response of E-Field
(TEM-Cali:#i110 EXX, Waveguide:R22)

15; — ==
14|
95

- 12
B
2
E 11
8
< .
3 .
5 1 ® . * * .
#
£
g‘ 04
* pa

07

06

(3!
0”: 200 400 600 800 1000 1200 1400 1600 1800 2000 2200 2400 2¢00
1 [MMz]
« TEM + R2z
Uncartainty of Frequancy Rasponse of E-field: £8.3% (ke2)
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EX3DV4 - SNTE78 August 22, 2024

Receiving Pattern (¢), 7 =0°

=600 MHz, TEM, 0° 11800 MHz, A22, 0
1) 90"
X 3 N e
135° 45 ¥ 135° - 45" —Y
/ g ot z
/ Z |
- N 3w \ -
» - % Tm »~ 5 - ~ \ .u
| R R, | y » | gL . J \’
180 S e 0e 98 A8 12 | ¢ 180 P et 06 08704 10 | g
” - ” N p |
“ . ; e g ‘ | ‘ g . - f
. F ? » ‘. ’ b ]
. 4 » ’ . M » »
e A o ok - y 4
- S \ e’ 7
z25° 3 318 225 318
270 27
05
g, -3 o L =
5 [) S RN SEPUPANS Ddnos o OUSSRINPEPCE
w
05
a 0 120 180 240 300 360
Rall [*]
~— 100 MHz « BODMHz 1800 MHz - 2500 MHz
Uncertainty of Axlal Isotropy Assessment: £0.5% (k-2)
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EX30V4 - SN:76T9 August 22, 2024
Dynamic Range (SARngqd)
(TEM call, louu = 1900MHz)
10"‘*
10° s :
L
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= 10 o
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Report No. HCT-SR-2505-FC013-R2

August 22, 2024

Conversion Factor Assessment

1=1500 MMz, WGLS R22 (H_comF)

E \
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20| \ |
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3 0
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—~— analytical «- measurad
Deviation from Isotropy in Liquid

Error (¢.7), f = 900 MHz
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EX30V4 - SN:7679

Appendix: Modulation Calibration Parameters

Report No. HCT-SR-2505-FC013-R2

August 22, 2024

10 | Aev | Communicetion Syssem Nar PAR (0B) | Unc® k<2
[ 7] %Wn 0.00 347
16010 | CAB | SAR vsldanon (Gauare, 100ms, 10me Thont (X [T
19071 | CAC | UMTS-FOD WooMA EXT] e
10012 | CAB | AO2. 110 WiF 24 GHE TWEpa| WLAN 87 e
10013 | CAS | I 802130 WiFi 2.4 OHz (DSS5-OF UM, 6 Mopa) WLAN 546 88
10021 | OAG *ﬁl’u&q GeM 938 106
10023 | GAC | GPREF0D (TONVA, GMBK, TN 0) [ 957 168
10024 | DA | GPASFOD (TOMA, GMSK, 1% 0-1) GE K :s
T00i% | DAG | EDGEFOD (TOMA, BFE, TH 0) =4 1262 08|
B W | EnGEFOD BPEX, TH 1] GaM B85 20
0087 W'%ﬁﬁi ™O1 D G 280 .
10023 | DAC GAEK_ TN 0-1-2-9) (=] 956 =1
0029 | DAC | EDGEFOO N3 778 38
10690 | CAA | EEE BI2 15.1 Suswolh {GESK, DH1) B §30 108
10001 | CAR T EEE B22.15.) Bhowoh (GFEK, Bheod i 480
10032 | CAA | WEE B02.15.7 Blonoo GFSIC DHE} Blaonof 118 =80
10033 | GAR ll!'msg\ﬁmomm‘uﬂn Blaxan 794 =36
10034 | GAA | IE0I iLK] | OHS, 453 286
10035 | G 8.1 W P+ OCPSK, DHS) Blmteor 383 98
10036 | GAA | [EEE 002 101 Biumtooth (8-DPSK. DH1) fBunicot m 198
0057 | OAR | IIEE 802,151 (Eumioolh (8-OPSK. DHE) Tunloath o WE
70038 | CAA 202.18.1 Buetooth (3-OPSK. DNS| Bueloth X0 10
10039 | CAB | COMAS000 (10HTT. ACY| COMA000 s oY
0042 | CAB | 1552 [ 15-136 FOO (TOMATOM. PUA-DGISR, Hwhamn) WFS 778 86
0044 | CAA | ISSUSINTIASES FOD (FOMA, I} AIPE 6.00 86
70048 | CAA | DEGT (TD0. TDMAFOM, GEBK, Ful 501, 24| DEGT 1380 56
10048 | CAA | OECT (TDO. TOMAF DM, GFEW, Dootie Sick, 13) BECT 079 Ik
1058 | GAA | umTs TR0 128 Mepa TO-SCOMA ot WE
“ioo6e | DAS (TOMA, SPEK, TN 0.4 23) G (X7 Y.
V0055 | GAB | I 803116 WFl 34 Gz (D955, 2 Moes) WA 212 250
10069 “m““ﬂmv""ﬁiu&'ﬁﬁsam WLAN 28 50
10061 | GAR | ﬁlmn‘m 17 Mg WAN 360 350
10062 | GAE | EEE 802.11ah Wil &G (GFOV, § Mops) WA 868 =6
10082 | GAE | EEE B30,V Ta/h WiFt 50z [CF DM, § Msps) WLAK 15 =0
10064 | CAE | EEE 802112 WiFs 5 Gz (OFM, 12 Mope WOAN noa w58
10065 | CAE | EEE BiG 11am WiR § 18 Mtos: WA 800 <88
10066 | CAE | &EE B02.1 121 WIF: 5Ghz (OFDW, 24 Wbgs) WiAN [E]] LY.
10087 | CAE | EEE B0 114 WiF & GHe (OFOW, 36 Moge: WLAN 012 Py
1G0AH | CAE | IEEE B02.11am WIF] 6 Gz (OFDM, 48 Mogs, WILAN [LED 281
10080 | CAE | [EEE 0211 &M WAFI 5GHz (OFDM, 54 Whgs AN 1056 L)
186r | cAB Wis 2.4 Gr WLAN () 268
10n73 | GAB | WLAN 53 185
6073 | CAB | WLAN ] 108
o074 | CAS | WLAN 10.50 195
10070 | GAB | WLAN 1607 208
10076 | CAA | WUAN 0.4 166
10077 | CAB WLAN 11.00 06
10081 | CAR COMARI00 a7 )
0022 | CAA | WMFE 77 98
V0030 | DAC | GPAS-FOD (TOMA, GMSK, TH 0.4) GEM B3 196
10087 | CAC WCDMA 368 e
10088 | CAC WCDMA 308 198
10094 | DWC =] B55 12
10100 | CAF | U TEF0D < 102
10101 | CAF LTEFDD a2 204
RLICRE A LTE£00 3 Ty
10100 | G Fi-¥60 % 194
V0104 | CAM | LTE-T00 3ar | 48
(30108 | CAM | OET00 18.01 165
0108 | GAM | CTEFOD (SCF0MA, 100% AB, 10 WHz, GPSK) UTEFD0 580 166
10103 | GAH | LTE-FOD (GCFONWA. 100% AB, 10 WHz, 15-GAM) OEF00 &ed 265
TO110 | CAH | LTEFOD (9C-FOMA, 100% RB, SMAz_ GPER] OEF00 575 198
0117 | CAH | LTEFO0 (SCFOMA, 100% B, 5 MMz 18- 0AM) TEFOO fas 94
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Report No. HCT-SR-2505-FC013-R2

EX3DV4 - SN:7679 August 22, 2024
U [ Tlev | Communicstion System Name Orevp AR DecF k=2
ToviE | CaR %ﬁuu T0MH:, 62 QAW 560 5% e8|
10133 | A | U 160% NB, 3 Mz, 64-00M) TE#00 (1 L
10134 | CAE | IEES 202.11n (T Groentela. 13,5 Mope, DP5K) WLAN 510 i8¢
10116 | OAE | (EEE 802110 (4T Grosnbed, 81 Weps, |6-GANY WLAN 848 +96
70110 | GAE | IGEE 802110 (HT Grsenteid, 136 Mboa 64 OWMI WLAN 815 306
0117 | AR | IFEE 802110 (4T Mingst, 19.5 Wb, [TH =)
0118 | GAE | LK 805 11n (4T Mized), A1 Mops, 1 WA [ 206
10119 | CAE 02 1in (4T Mised, 135 WAR (1) KX
0140 | CAF | 100% X CTE#00 XD 96
0141 | CAF | LTEFOD (SCFOMA, i1 OEF00 663 56
Y0143 | CAF | OEFOD 100% AB, SMHz OPSK) LTEFD0 573 96
yored | CAF |1 T00% AB, SMH. 16 0MM) LYEF00 035 [
0144 | CAF 00 NE 3. B4-0mM) TEF00 665 208
TI0145 | CAG | LTE£D0 (5C FOMA, 100% AB, 14WHz, UEFO0 576 256
0148 | GAG | LTEFDD SC TOO% 7B, 1 AWz, | TEFO0 BAl =56
10147 | CAG | LTE-FDO (SCFOMA, 100% RB_ 1.4 MHz, 62-GAM) TE-FLO [%3 =58
10549 | GAN W|m!mna-m' VoA U760 A2 36
10150 | GAF | 50% Fifl, 30 MHE, 66 OAN) TE-FDO () PrY
VBT AR | LYY (BETOUA. (o . 3084, PR T T
10162 | GAH | LT= T00 (G- FOMA, 50% A, 20 Wiz, 16-GANY TET00 S =81
16158 | GAH | LTE 1D (56 FOMA, T0% A, 30 Wols, S4Q0AM) LTETDD 10,06 305
10154 | GAH | LTEFDD [5G FOWA. 50% AB, 10 Whz, QPER) LTEF00 575 308
19155 | GAH m::-mmm;m%m 7 LTEFOD [X5) 198
10158 | CAH | LTEFDD (5 5% A8, § U ) 108
10157 | GAM | LTE FDO (3G FOMA, 50% RB. SMHz, 16 GAMI LTEF0D 2 40
1015 | CAM | LTEFDD 5% B8, 10MHZ, 64-GAM) 460 (17 204
10140 | CAH | LTEFDD (SCFOMA, 50% FRL SNHz, 66 OAM) TEF00 (X 291
EaA o =
0161 | CAF | | Tz \&-CAM TEFD0 643 198
016 Wﬁm TEFO0 [ 238
00 | OV 50% A, | AW, QPSR TEFO0 545 [LX]
0167 | CAG | LTEFD0 (SC-FOMA, 30% FR, | A We. 16-GAM] LTEFDO (¥l [
10188 | GAG | DEFDD , G0% FE. | AW ) EFO0 nrn Y]
10183 | CAF | 1 LTEF00 (7] )
30170 | CAF | DE#00 (3CFOMA, | RS S0MHz. 16 GAM] o0 Y.
10771 | AAF | OTE D0 (S0 FOMA, | RB. 20 ¥z, 64-0MM) P00 049 X
TI0172 | CAH | OE-T00 1 FE_ 20Mr. TE-100 B2
10773 | GAH | OE100 T RS 200 150N OET00 548 35
0174 | CAH | LTE- 1 FEL 00 M, B4-CAM| TE100 035 (=X
0175 | GAN | © 1 RE. 100z, GPER) TEFOO 57 [Ty
Ti0the | GAN |1 oM. 16 0AM) EFC0 (X7 )
CI0NFT | GAS | LREED0 [SE-FOMA, 1T, B Ue, GPER) VEF0 573 Y]
10978 | GAH | UEFDO (SC-FOMA, | S, 0§ MHz, 16-GAN) EFD0 642 56
V0175 | GAH | TE#00 (BC-FOMA, 1 A8, 10MHz. 656 GAM] OE+00 450 =56
10180 | GAH | CE-#00 [5G FOMA, | RS, § WHz, 640AM) CEFOO 850 336
10981 | CAF | OUE 00 {SC-FOMA, 1 8, 15MHa, OPSK] OEFOO 572 =58
10782 | GAF | OE 0O |5C-FOMA, 1 RS, 15MH2. 15 0AM] OEFDQ 852 )
10783 | AAE | LTEFDO (SC-FDMA, 1 A, 15Mz, TEFDO 430 o
Ti0784 | CAF TEFDO EX2) 08
16785 | CAF 08 (5C-FD 3 5 T 881 | aam
10188 | AAF 2, 4-GA PR [E)] 106
TIGTNY | AN | TP (85 P . G o0 57 386
018K | CAG B FIA, 00 =] 88
"TGTAD | AR | CTFD0 (BE-FDMA, 1 A, 1AM TEFDD 2] 336
10109 | GAE | : AN 508 e
10184 | GAE | IEEE B02,11n (HT Groarieks, 38 Mboa, 16-GAM] WIAN [XH 188
16180 | GAE | TEEE 038,110 (M1 Grsarnend, 56 Wbos, 54 GAM] WLAN (3 198
10156 | GAE | TEEE BO2.11n (T Mg, 6.5 Mbpa, BPSHK). WLAN 810 188
10167 | GAE | IZEE B02,11n (HT Mised, 32heps, I6-GAMY WLAN 813 e
10188 | GAE | [EEE BOG.11n (HT Mimd. 65 Mops, 64 AV WORN 408
10218 | CAE | IEEE 802116 (HT Mided 7.2 My, BPSK) WLAN nm a0
10220 | CAE | TEEE 85115 (4T Wi €3.5Mtgs, 16-GAM) WLAN a0 | dee
10221 | CAE | IEEE 802.11n (N1 Mixod, 128 A-GAM) WLAN 827 FLL]
10223 | GAE T (M1 Msond) | WLAN = 88
FEE' CAE] L) PN, WILAN (X0 a8
10224 | GAE | BRAIn Mo, 61 0] WLAN [ [
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EX30V4 - SN.7E7% August 22, 2024
CTUIB | v | Communication Systom Name Group PAN (98) | Une® A =2
10228 UNTSFDO |HSPA+) WCOWA 557 88
10236 | OAC mﬁé—'ﬂm:numwm LTE.TDO 940 FE
16227 | CAC | LTETDO (SC FOMA, 1 i, 1.4 Mk £4-CAM] TE-T00 10.26 398
"2 | CAC | LTE TDQ [BC-FDVA, 1 A, 1 A iz GPER] FEfos [E:3 +0
10228 | GAE | LTE-TDO (SC-FOMA, 1 A8, 3 Wiz, 18GAM) ETO0 (X0 300
o230 | CAE | LTE-TOD |SC.FDMA. 1 RS, W64z, 54-GAM) ET00 1025 401
o281 W‘%Wo TETDD S18 885
10232 | CAH | LTE- 1 7B, SNIHE. 16-0AM] [TE-T0D s i85
10233 | CAH | OETOD 1 B LiYon 10 156
10234 | CAM | LTE TOD (SC-FONA, 1 7}, uﬂg ‘2; a:

" 10294 | GAH | LTE-TOD (5. FOWA_1 AB, 10z, 16-43AN) e 0 i
10230 | AN | LTE-TOD (SC-FOMA._1 A6, 10 MHz, S4-GAN) TETOD | 1028 08
"T0E37 | AN | LTETOD 1AB, 10MHz, GP5K) TE-10D 221 Ty
023 | CAG | LTETOD 1 7B, 15 Wz, 16.0AM) LTE-T0D b 298
10230 L‘cﬁ"m %%m 15 Wz, 4-0AM) LTE-TDD 1025 88
10240 | CAG | TE 1 AR 8 LTE-TO0 Lrl e
0947 | CAC | (TETOD (SCFOMA. G0% A8, | 4 LTE-T00 B IUY)
0242 | CAC | UE-TOD 50% PR, 1 A Mz, 54 TET00 388 256
026 | GAG | TETO0 5% P8, 1 AVE. QFSK) JETa0 EES 58
s ] WWEWE TETE0 e | a8
70245 | GAE | UETO0 R, 3 Wz, S4-0AM) TETH0 1000 [
1024 | GAE W OET00 830 5
10247 | CAH | TE-TD0 (SC-FORA, S0% Fil, 3 Wiz, 10-C =100 851 350
10248 | CAH Wﬁm T=T00 008 =56
10249 | GAH | LTET0O (B0 FOMA, S0% FIB, 5 Mer. QIS 7= 700 [ =88
16550 | GAH | LTE TO0 (S0 FOMA, 50% AB, 10WHE, 16-GAND TE-T00 9& 196
10251 | CAH LTE-TDD 1817 98
oy | EAH | iTi-Tib [¥2 408
Yoz | GAG | OEToD 5% 208
“Yowta | CAG | LT LTE-TOD 64 108
10740 | CAG | TE 100 220 205
0256 | GAG | TET0D 905 285
V0257 | CAG | LTH JE-T00 10.08 =
02t | A | LTET00 a4 08
10253 | GAE | TET00 s 195
0260 | GAE | LIE TE-00 a7 195
T0261 | ChE [R5 (¥ 95
10262 | CAH L1000 an 256
10263 | CAH TE100 008 256
10264 | CAH | E 700 533 55
T028S | GAH | TET00 902 195
"T0408 | CAR LTE-T00 1607 195
"Voas7 | CAM | E-T00 90 Y
10268 | T | H-To0 1606 K
oo | GAG | 1T 160 013 98
10870 | GG | (11 LTE-7D0 858 258
0374 | GAG: | WEOMA w07 9%
10278 | CAG | U 308 T
10277 | CAA PHS [RE:1 96
10278 | GAA | PHS (OPEK, BW B34 MHz, Aoioll 0.5 ) T [T
10275 | GAA | PHS (QPSK. BW B3& MHz, Aol 0.38] PHS 1218 a6
10280 | AAS | COMAR000. ACT, 5055, Ful Aaw COMAZOS0 EXT <55
0297 | AAS | COMA2000, ACY, Ful fane COWAIE0 246 50
70283 | AAR | COMAS000, ACS, 5032, Ful iae % 298 56
| 10203 | AAH | COMAD000, RCY, SO, Full Ruin 380 =25
10505 | AA8 | 5, W e 25 11, COWAZO0 3248 =58
10397 | WAE | TEFD0 A1 =6
10258 | AAE | 0% AB, 3 OE 700 578 196
10398 | AAD | T INeez, 1 GEF00 639 =96
10300 | AAE | 15C- 0% AB, 3 OEFDO 840 08
10301 | AAA | EEE 892,56 WIMAX (2515, 5ma, 10MHE, GPSK, PLISC) VINAX 1208 T
10302 | AAA | EEE B30 163 WIMAX (2515, 5ma, 10MHz, GPaK, PUSE, 3 OTAL 3y VENAX 1257 i
10303 | AAA | EEE 892,768 WIMAK (3115, S, 10MHZ, 640AM, PUSCS WNAX 232 =00
70304 | AR | EEE B02 66 WIMAX (2515, Srma, 10MHz, BUOAM, PLUS WAAX 1t88 Py
70305 | AAA &‘mm—_'imu—omi%é“ TR WA e =36
T0305 | AAA | EEE 600160 WIMAX (B5.18, 110 o 10 WEw, CAOAM. PUSLE, 18 symook) WANAX (Y34 28
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h’d Report No. HCT-SR-2505-FC013-R2

EX30V4 - SN.7678 August 22,2024
UID | Pev grunhlen Name Group m‘r Uno* ;:2
10307 | AMA P2t WMAX T0me. 10Nz, QPSK, PUSC, 1H by WIMAX 1
10308 | AAA | TEEE B0, 10w WIMAX gm 10w, 10MHz. 180AM. PUSG) VAR AR <0

10900 | AAA | EEE 800,160 WIMAX (39 1 10 e, 10 Mz, 160, AMIC 253, 18 symeon) WMAX 1458 <80

10310 | AAA | EEE BOZ. 166 WIMAX (281, 101, 10 M2, OPSK, AMIC 2%, 12 pymios) WA a7 386
10311 | AAE | LTE.FOO (50 FOMA, 100% R, 18 ) 6.0 198

10873 | AAA | DEN 13 1651 T
10314 | ARA it BN 1548 s8E
10316 | AAB | [E0E 002115 Wirs 2.4 GHz (0555, | Mbs, B6pc duly Syoie) VAN 1 95
10316 | AAB | X 2AOHE § Bepe AUty e WLAN (] 0E
10817 | AAE | 802119 WAF 6 0wx S Mups, 9600 Octy o) WLAN 536 I

10352 | ARA | Fulse Wawoorm il [ 10.00 188
$0380 | AAA | Pulse Wisaom (200Hz, Guran: [ X3

T005 | AAA | Plee Wanalom (200HZ, 40%) Ganacic 98 258
0355 Prive Winrlorm (20002, 80%) Ganene 22 186
10355 | ANA | Bulse Winelorm (00HI, B1%) Ganenc 0¥ 156
10387 | AAA | GPSK Waveiorm, | WHE Cenerh: 510 =55
0383 | AAA | QPSK Wavelorm, |0MMr Ganeric 528 =58
10908 | AAA | S4CAM Wanakom, 100 kHz Ganenc na7 288

10089 | AAA | 64-0AM Wanelorm, S0MHz Genenic £ L]
1 AN 21ae W (20 MWH2, 9500 Sty eyt WLAN B37 =86

V0401 | AAF | BEE 0591 1ac WIF (40 NS, S4-0AM. 09p Suty cyck! WLAN 820 336
T0402 | AAF | EEE B2.1 180 WIF (00 Neds, GA-CAM. 95p: duty cyohe; VAN A58 206
1040% | ARH | 1] ORI 378 388

T1040% | ABB | COMAZ000 (1 COMAIDDD At 08

10406 | AAB | COMAZO00, RGA. , Ful fle COMARODD 8 Y
10630 | AAH Lmronm vﬁ'n‘om'..uma.c.'lu Buiruna Conts4] | LTE 10D T 108
10454 | AAA Y Geserc 204 108
0418 | ARA Emmmu‘ em'—“‘mssa T Wbps, 98pc duty cyoe) WLAN 154 68
10410 | AAA | IEEE 802110 WiFI 2.4 GHZ (ERP-OFDM, 6 Mbps, m@w WUAN 0% 166
a1 | AAD 11wk Wi SGHz & Mbgs, 95pc WLAN 5 185
10418 | AAA #0211 WAF| 24 GH2 {DESE OFDM, & Mcps, mmmm WUAN B4 [Ty}
T0A1E | AAA | IEE 80811 WiFi 2.4 GHz (DSBS CFOM, & Mips, S92 Outy oyce. Shorl ) | WUAN nie Y]

0422 | AAD | IEEE 50X 110 (MY Gresniw, nmp,m WLAN nae 54
70423 | AAD | TEEE 80 Tin [11Y Crowniwd, 455 na_gg WLAN Ba7 @6
10424 | AAD | 02 110 WAN 840 =58
10425 | AAD | TEEE 808 110 (1T Growlind, 1 WA BA1 56
10438 | AAD | EEE 802 118 (HT ., 90 WAN (X3 56

10427 | ARD | EEE 8021 —m'm‘%“m ) BAT 166
10430 | MAE | OTE#D0 JOFDMA, SWiz. ETM A1) S [E7) [
10431 | AAE | L9E.F00 {OFDMA, S0MHE ETM3 1 EVES 30 Y
10432 | ASD | OTE-FDO {OFDMA, 5MHZ, ETM ST TEFOG 834 =56
10433 | AAD | UTE-F00 {OFOMA, S0MH2, ETM S 1 UEF0 a34 =96
10434 | AA3 Tewh Model 1, 64 WCOWA 8.50 256
10435 | AAD | OET00 1 A8, ROMHE, UL Sabburmael 34,7 85 OET00 3 356

“V0447 | AAE S ETM AT, w OEFOO 756 56

"T04an | ARE T0MFz, - ;: TEFDO 759 8

TI0448 | ARG 4«() JEFDO 751 188
10480 | AAD | ! m'ﬁuau Chgpng 447 TE-F00 Tah Y

TTo4BT | ARE | VICOWA (55 Teat Maoel 1, 84 DFGH, Gipprg 44%) WICOWA 34 A
10453 | AAE mmﬁm'ml et 1000 =0

10456 | AAD | IEEE B32.11a0 WiFi [160 MHz, 66-QAM, S6pc Outy Cyom| WLAN [ 356

0457 | ARE | UMTS.FDO (DC-HSOPA] VICOWA BEe =08
10458 | ARA COMAZO00 655 BT
10450 | AAK COMAZO00 (7] L)
10460 | AR VICONA 2.9 T
Toum1 | AN (TETHE 2] 160
10483 | ARE LTETDD () i0n

“ouy | AAC | HETos ) ]

jo4e4 | AAD (RIS T8 A0

oass | AAD | RIS{) 35 6
10466 | AAD LTETDD 257 a8
10667 | AAS | (TET0D T8 e
10828 | ARG | LTE-TOD (SCFDWA. 1 AB, SMHE 15 OM eI, UL Sub¥ame=2,3.4,7,88) TET00 53 tHE
10828 | AAG | LTETOD (BCFOMA. | AB, SHHZ 64 OAM, UL Subbamen2.94,7,8.9) OE 100 6 e
10670 | ANG | LTETOD (SCFONA | AB, T0MHZ, QPSR L 23,¢783) ET00 THe 195
10671 | AAG | (TE TOD (S0 FOMA. | BB, 10WHZ, 16-0AM, UL Subiienes2 3,47 85) TE-T00 ar Y3
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TUID T Tev | Communication Sysiss Name i % PAR (@8) | Unc" k=2
10472 | AAG | LTE-TED TRE. 10MAZ, GV-OAM, UL Subivamead 34,7 88) [\ [ 56
e AR CFEETOD (SE-FOMA T FELTEMS GPOR. UL Sbbames 34780 TET60 780 | =6
{10474 | AAE | LTETOO {SC-FOMA, T L 15 W, 16 OAM, UL Subvame=7.04,7 8.4] TETD0 (£ )
10476 | AR | TETO0 (SO-FOMA, 1 19, 16, 540N, UL Sebbamens.34,7.0.9) LET00 [ES] 256
10477 | AAG | CTE-TDO (SG FOMA, | AB, : UL Scbbame=2.34,7.8.8) TET00 832 L]
047D | ARG | LTE-TDO (SC.FDMA, 1 A8, 20 Mz, 8 UL Scohamien23A,7.8.5) TE-T00 857 280
[ 16479 | ARG | (TE TS (GC-FOMA, So% AE, uﬁ*%um 54783 [k 774 38E
10480 | AAG | LTE-T05 | 5% RB, 1 AMHz, | 3478, e-Te A8 286
10681 | ARG B, 1.4 NHz, L8 3ATAS | LET0D (X3 J0E
10482 | AAD | LTETOD (55 FONA, 50% REL §MHz, GPSK, UL Scbvame=234, 7. E100 i) [T
10683 | AAD | LTETOD (SC-FOMA, 00% ML, 3MHz, 16-0AV, UL Sbbame-23478% | LTETOD i3 108
T048¢ | AAD | LTE-TDD. WA, G0% AEL 3 MH?, BA-OAW, UL SUbbwme2.3A,78.9) \TE-T0D | &% 166
Y054 50% P8, G MM, TEH ifo0 | 760 85
T04BE | AAG | LTt . 5% P8, 5 MH1, 16.0AM LL 2347 E-700 (303 195
"T0AH? | AAG | LTETO0 (SCFOMA, 50% 9, & MHz, 64-OAM, U 5u9 ZAATAW TET00 58
T0ARS | AAG | LTE 700 (SC-FOMA, 50% A, 10MHz. OPSK, UL Subitames234783] LTE-T00 770 @0
“Joams | AAG | TE-T00 . 50% A, 10MHz, 1 5-0AM, UL Scbilame=2.9,4,7,8.8) YRS Bal =58
10480 | AAO | UETDO 0% B8, 10MHz, UL Sulibames2 34,785 E-100 854 =5
10481 | AAF | LTE-TDO {5C-FOMA, S0% A8, 10! 3 w.ua UETO0 | 178 198
0482 | A | TAAA, S0% RB, 15WHZ, 1 AT COET00 At Frr)
’—cw“‘W""mﬁm 0% na._uun.'Wu Wm-u..d.’u 8.1 TET00 FLL
T04se | WG | S0% A8, 20 WHz, GPSK, UL Sush FAIA® O=100 EL) Py
1046 | ANG LWMS&'M&\W, TEQAM UL 234,720 €700 B37 =00
10498 | AAD Wiz, 84-0AM. UL 234758 TE-100 [ FE)
10637 | AAC u:-mo 100% i, uwgﬁumvw LYE-TOD T 286
10436 | AAC | LTETDD [SC-FOWA. 100% A, 3.4 M. 1 | UL Sabbanesz 347,8.9] LTETO0. 240 198
10499 | AAC | LTETOD (S0 FOMA,_100% A, 1 4 MHZ, | UL Subbarmat 3 A,7,8.9) TETOD | a8 [Lr]
10000 | AAD | LTE-TOD (SC FOWWA, 100% momcmm“m a.7.88 LTE-TOD 7. 108
“J0001 | AAG | LTE-TOD 1007 AB, SNz 15 G, UL Subframees 34,7651 CTE10D e 236
10008 | AKD | LTE-TOD 150% AB, 3, 54 OAM, UL Sub 34,7,88) LTE-T0D a6z =13
0503 | AAG | 100% AB, SMrHz. OFEX, UL 234,768 LTE00 iTe 188
Tom"—'ﬁ% B SMrz. 16.0MM, UL 234.7.95] 160 Kai 8
0505 | AAG T05% A, 5 MHz. 64-0AW, UL Scbilaimes234,7,8.5] TETO0 054 08
0505 | AAG | LTETO0 [SCFOMA, 107% N 10 M, OPSI UL Subianes2.2.4.1 £,5) 150 AL Y
10507 | ARG | LTETDO {EC-FOMA, 109% NIk 10 MBG. 16-CAM, L. Buthamued 34,7 8.9) e 100 036 Y]

osh | ANG | CTE-TO0 (BC-FEAMA 00 N8 TOVRRe 64500, UL Bihuma-3 147 831 GETo0 s FO
10508 | AAF | LTE T00 [SC-FOMA, 100% Rl 120, GPE, UL Sutermeed,34,7,60) O 100 736 30
10510 | AAF "ﬁiwr_uﬁ—"ﬁ'vm 15 MHE. 15-OAM, UL Subarmuez. 3 4,7,6.9] O& 100 [XD) =88
TOET1 | ARF | LTETD [SC-FOMA, 100% FEL 15MIE, GA-OAM, UL Scbramwas.d 4.7 .9 GET00 851 6
16512 | ARG | LTE 700 (GG FOMA, 100% Ra. S0MHE. GPSK. UL Schvamens, a1 R 8} OET00 7.74 58
16579 | ARG | LTE-TDD |55 FOMA, 100% Fi5, Z0MHE, 15-GAM, UL Scbvame=2,J ‘.u."i::a CLTETO0 842 106
10514 | AAG | LTE-TDD (SC-FOMA, 1005 RS, 20 MHz, 64-OAM, UL Sebtame=s.iA,7, LTETRS (X5 108
10815 | ARA | IEEE B02.110 Wir: 2.4 GHz (DG5S, 2 Mbpe, 93pc auty ayok) WIAN e sl
10570 | AAA | IEEE B02.110 Wir EAGHz (D53, 5.5Mops, 9850 duly Yo WLAN X3 I
10817 | AAA T IEEE 802110 WiF 24 GHz 11 Mbps, 8900 duty oyse) WiAN ] 1686
10810 | AAD | TFEE 802.1Tah VFi 5GH DMips, $oc disy o) WLAN =] 205
10018 “Wﬁm?%?‘ﬁﬁm*- WLAN im Z8E
10820 | AAD | IEEE 80211 ah W 6 8 Mops, 9%c o WLAN 212 195
"V0BE1 | AAD mwma ty cyow WLAN 747 108
105228 | AAD BOZ.11aM W 35 Mops, 95y dty cyvhe) “WIAN (X5 108
10523 | AAD EEE 8021100 W1 5 GHz (0FOM_ &8 NEps, B8pc duly cyde) “WiAN w08 | 08
10524 | AAD | |EEE 802 1tah WF) & GHz (OFOM. 54 Mbps, 895G Dty yow) WLAN & 265
| 10535 | AAD | IEEE 802.11as WAF (20MH2. MCS0, 9950 duty Cyde) WLAN 3% 9%
1063 | AAD | TEEE 80X 11w WAFI (JOMHE, MCSY, 9050 Gudy Cy00) WLAN ia 188
0597 | AAD | IEEE 802110z WiF1 (2OMHZ, MCS2, 9920 duty WLAN 221 108
1055 | ARD | IEEE 802 11as Wi (20 MHe. MCS3, 9950 iy oy WLAN B 105
| 1053 | AAD | TEEE 802114 WF| (R0MHZ, MCSA, 3056 duly oyou) WLAN 36 e
T0851 | AAG | TEEE $05 118z W mmmgq& WUAN aad 198
e | e v .
0 1ine Uy Cyeh WLAN 838 19.4
0834 | AAD | EE 802188 %ﬁ.ﬂw WOAN was 29,
10835 | AAD | EEE 808 '_ﬁﬂ%:%ﬁtnu WCS wpe WA wAb )
10695 | AAD mmy WAAN 032 =Y
70697 | AAD | IEEE 802.11a0 Wi (40 NHz, MCS3. B3ps outy cpoh) AN () =36
[T0%3% | AND | EEE 82,1140 Wies (40 WHz, MCBE, B5pe Cully Cyoh VAN [ =36
10530 | AAD | EEE B00.11ac Wil {40 MHE, MOS6. G5 Uty Ceht VAN [ED) =]
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EX30V4 - SN:7678 August 22, 2024
VID | Rev | Commusication Systom Name Group PAR Unct A=2
0841 | AAD | WEE 000.11a% WiFs [40 NHa. MCS7. B8pe duty 2yo VAN 346 A6
"T0542 | AAD | TEEE B00.11ac WIF |40 N2 MCBE. D9pe Sty ayok WIAN 845 386
10543 | AAD | EEE 8021130 WiF imm‘"ﬁ— g ity Sy WiAN [ 08
0844 | AAD | EEEE §22.11aC WIFs {80 NSz, WSO, B2ps ity cpoe WLAN 047 408
054D | AAG | WU D631 | ac WiFs (BOMIHa, MICE1 . 8500 Outy cpoe, LAY [ ELL
10520 | AAD | TEEE 152, 11ac WIF: (B0 N2 NCSS. 0pe dity cyoie) WLAN 838 288
V8547 | AAD | i e WSS3, Ulpe Buly cyoe) WA 240 236
10548 | AAD | FEEE BOZ.1 Lo WIF| (D0 MM, Buty £yd WiAN a5 286
73850 | AAD | [EEE BO2 110 WiF (BOMHZ. . B8pc daty WLAN (] 108
10881 | AAD | IFEE 800,116 WiF [S0MIHZ. MIGE?, 9800 Oaty cyow WLAN LX) )
10653 | AAD | IEEE D03 11ae WiF) (BOMFZ. WSS, 9800 uty cyrin) WLAN [ 306
V0553 | AAD | IEEE 802,11 ATI (DOMHZ NGS3, WLAN 13 186
V0654 | AAE | IEEE 80z 1 nc Wl (100 e Sty Cych) WLAN & 95
10555 | AAE :Esmﬁ‘-m%mm.ﬁ‘i'. Aty cych, WLAN X e
V0558 | AAE | |EEE Baz 1 1ae W (180 L9%pc ) WLAN 859 &
0857 | ARE :s&mngwng‘mmﬁ.mag WLAN 867 08
0858 | AAE | TEEE S0211ac WE (160MPZ. WSS, 9800 0. WLAN ::; :4;:
10060 | AAE | R 008 1 1ac W (1H0MIZ. MCS8, 950 duty oyo WAN
0861 | AAD | WA 00R 1 1ac Wi (180MHE. MCST, Y WAAN EED) =
056z | AAE | 8501 Tac, WP {1 X Oty cyoa) I SR
10563 | AAE | =EE 5001120 Wil [  WCSS, 9z uty Sycu WAAN kil w6 |
10564 | ARA [ 8I0) [ Gty Gyoh] AN % |
10585 | AAA | IEEE B02 119 WHI 2.4 13 ety cycu) WAN BAS | =R
10588 | ARA | EEEE 502 119 Wi 24GHT BL ety oW VILAN [Ef] =4
10587 | AAA | IEEE 802119 WET M oyom| VILAN 80 266
10800 | AAA | IEEE WGR.11g WiFi 2 4 0 (DE53-OF DM, 36 Mops, S800 Outy oyon) WA a7 188
0% | ARA | EEE 02110 W 2.4GHE 4B Mops, 3900 Outy YO0 WA 010 308
TTBE70 | AAA M‘T’ Wm—gw , 54 MEps, 990 duty cyce) WLAN ian
10571 | AAA | IEEE 002,115 WiN 24 i Wope Aty cyeh £ 286
10572 | AAA | IEEE 902110 WIF 2 4G (0635, 7 Vs, 0z Sty VAN = 358
10573 | AAA | IEEE B0Z 1 (b Wik .4 5.5 Meps, Bpc duty Syoe) WLAN ] 98
10574 | AAA | IEE F 04 GHz (St e 2050 iy WLAN ) 195
10575 | AAA ; WLAN ) 198
V0576 | ARA e WLAN a6 108
10577 | ARA 3 WLAN (5 108
10578 | ARA cyoh WUAN [ 08
"T0579 | AAA WLAN 5% 66
Y0880 | AAA | EEE 802119 WAFi 2AGHE 36 Niigs. G0pe Sty cpohe WLAN 576 85
10887 | AAA | [EEF 80217 mum%ﬁ%«h_mu cyche) WUAN 895 86
ks AN | W 4 g U4 (DS CPON 5. Soee ot e WA T
e wmau.swra@_{w.mﬁ_zmw W TR
W-m-wmwggg Sty cyche WLAN 880 96
0605 | AAD | EEE 802 11 5 ) $09 dury oy WA 070 P
0805 | AAD | as.r-.mwm}aszﬁ H0pc duy oyl WA ) %6
0867 | AAD | TEEE 802 11 WIFl 5GH3 [OF DM, 36 Mops, 505G 07y Crom WAN (53 56
0888 | AAD | IEEE 802 1 1a/ WiFl 50HZ (OF DM, 36 Mbps, S0p0 Oury Oycwe) WOAN (k] L
0882 | NAD | TEEE 802.1 1M Wi 5Hz (OFDM, 48Mbps, S0p0 dusy opcie] WLAN 835 6.6
10899 | AAD | EEE 8021 1a/ Wi SGHz (OFDW, S0 Oy Oyl WAN BET 58
Tou“f'ﬁ‘Tm;WMﬁmm WCAN 863 56
0502 | AAD | EEE 802110 (HT Muba, 50 MHz, MCE1, 8002 dusy Cpeh] WLAN B70 a8
0503 | AAD | FESE 802.11 [HT Mwns, 30 WH2, MC32. S0pe Gty Cyeh WEAN woe Y]
0304 | AR | TEEE 802 T1n (HT Mams . Gy cyem WAN (&) &6
70805 | AAS | EEE 802 1in (Y Man _g&:g&nw WAN 0 56
0866 | AAG | I 80T (T Mo A iy oy WA [l 55
30867 | AN | WL 003 11 (VT b 30 Wie, WS, W0ps cury oy W (X 56
10588 | AAD | TEEE 802,110 (WT Mbma, 20 WHz, MGS7, S0ps Gy Gych) WUAN 850 56
0688 | AAD | W 80211 (1T Mg, 40 Wiz, M50, 30ps Uy ool WLAN 879 =8
70605 | ARD | TEEE 8021 1 (FT na, 40 WHz, MCS1, S0ps Uy Gy WOAN 688 58
0801 | AAD | IEEE 8081 1n (HT Mo, 40 Wiz, MGSZ. 30pe duy cpol WAN 882 96
TI0E0Z | AAD | FEEE 802.110 (AT Mna, 40 WHz, MCS3, B0ps cuty oyl WA Hoe [Ty
J0E03 | AAD | IEEE 80211 (HT Muad, 40 MHz, MC34, ICp: duy cpeh| AN 003 Y
10604 | AND | EEE BO2.11A (WT Mad, 40 WH2, MOSS, §0ps tty crem) WLAN W 56
10805 | AAD | EEE 852 11m [NT Mund, 46 WHz, MOSE, 00ps culy cyoim) WAN 057 ]
10608 | ARD | EEE B2 t1n (HT Mand. 40 Mria, MGS7_ Wops oty o AN (2] =26
10607 | AAD | Tiac Ay VILAN 58 Y]
0e08 | AAD | IR 032 Tiac WiFt (20 Mz MGS1, B0pc ity cyoie) WILAN 877 108
Certificate No: EX-7678_Aug2s Page 16 of 22

F-TP22-03 (Rev. 06) Page 54 of 69

The report shall not be (partly) reproduced except in full without approval of the laboratory.



-
h’d Report No. HCT-SR-2505-FC013-R2

EX3A0VA - SN.TETS August 22 2024
CUID | v | Communication System Nsma 8 | Unct k=2
0805 | AAD | ﬁig__sﬂ__M Fi 20 Wz, MCSE, Wige uty Spel) WOAN 8 80|
10810 | AND | EEE D30 11ac WiFi (20 NiHz, MCS3, 80pc Gty cyche WA 878 =98
10811 | AAD | IEEE B2 11a0 WIFI (a0 NHz, MCS4, Bops dty cycke WIAN .70 256
0812 | AAD | EEE B2 1120 WiR\ (20 Wiz, MCSH. Gope duty crow: VAN w7 198
10513 | AAD | EHE B30.11a0 Wirs (20 ity oyl VILAN [ O
10614 | AAD | IEEE 8321 1o WIFs (20 Mia, MGS7, BOpc duty Cyee VAN : zf:
76875 | AAD | JEEE B02. 1140 WAF [0 M. MOS8, BOpo duty cycle) B
15656 | AAD | JEEE B0G.11ac WiF) |0 M. NIGED, B0pc Oty Syoe) WIAN 38 246
10617 | AAD | IEEE 802.11a0 £ MCST, duty Cyoie WLAN [ 106
“TOBTN | AAD | IEEE 802 1100 WAF) (80Mitr, M52, 00=¢ ity y0ie) WILAN A 108
10819 | AAD | IFEE 802 1%as WAFI (80MHZ. NGS3, 905G duly &ycie) WILAN i 208
10820 | AAD | IEEE 802 13 Wi (WIMHZ, MGCSA, 000 duty tyow| 287 08
1082% | AAD | 1 ws WAFi (40 MHz2, MCSS, 5000 Oty 0yow, &77 68
T0822 | AAD | IEEE 802 11ac W (A0 MHz, MCSE, S0pC iy Cyo| WLAN 668 185
V0623 | AAD | IEEE 802 11ag WEI (40 Wz, MCST, 905 dury oyek WO (1] 105
V0634 | AND | IEEE 8021120 Wi (40 MHz, MCSR. g Guiy Grel WOAR 50 U
0605 | AAD | EEE 21ia0 WiH 140 ity cpoh WOAN 836 | =40
10626 | AAD | IEEE B52.314c WiF: {80 Wiz, MOS0, Bips chity cyeie WiLAN 823 a0
5627 | AAD | IEIE B02. 1180 WIF (BOMEZ, WOS1, BIps dty cyche WAN ) 236
10638 | ARD | I 00317 s WAF (B0 MESL WICE2, 50pc O WIAN (52 06
10629 | AAD | TEEE 00311 WAF (BOMFL MICE3, 9050 Outy cycie: WLAN () W0E
10630 | AAD | IEEE BOZ 110 WAFI (B0 M, MCSA, S02C Baty tydle WLAN vz 100
083! | AAD | IEEE 802,119z WA 90z¢ tady cydie WLAN 0 s
N6 | AAD | IEEE 802\ \ac ! 0 duly cyou WLAN B74 2895
\06%) | AAD | 1EEE 202.1100 WFI (30 MHE. A WLAN 883 =L
30634 | AAD amnum@%%?&q& WLAN () 198
Y0885 | AAD | IEEE 8021 1a0 WF) (80 g duby oy WLAN BT 138
0096 | ARE | IEEE 802 1180 Wil (100MPE. MIGS0, 9050 Bty Sydle) AN [T
0057 | AAZ | EEE 8021140 Wi (160 ¥, 80pc duty cycie) WAN 0 08|
000 | AME | EEE B2 1186 W (160MAE. MCSZ, 8006 Duty tyoe) WAN (13 Y
10829 | AAE | EEE a1 1ac W {160MHZ, MCS3, 9000 Duty cyoe. WEAN 586 50
0640 | WAL | WEE 00 t1ac Wi {160 MHE, WCS4, 3000 Outy Y00 WAN a8 L
ToEal | AAE | W 002 71 ae Wir) {100 Mz, MCSS, 2050 ity Cyo WK [0 388
o oo i oo e s L — 1
10643 | AAE | BE. 1180 Witk (1 X . 30gc dudy cyou VLA (0] Py
1064¢ | ARE | =EE BOQ 1 1a0 WAF |!'|'|‘ﬁ' Mz, ey oy WLAN (L] )
10645 | AAE | EEE B02.11a0 Wi |160 MHz, dusy cyc| WLAN 811 =88
10648 | AAH | OT=.TDO (8C- A8, 5 [ X LTE.TDO 1156 386
10647 | AAG | LTE-T0D (SC-FOMA, 1 RB, 20 MHE, PSR, L Subimmea. | OET00 T1ee 286
10648 | AAA | COMAR000 [1X di COMARO0 45 398
“1orse | AAF | TE-TOD SMHL E-TM 3.1 Cigping 4% LI-Y60 w 08
1068 | AAF me%;wm%sma.‘. 45%) LTEYED TAz [}
10084 | ARE | LTETOD SN, E- a.|.g'i§_‘w [TE-T00 (] 00
10630 | AAF | LTICTOD (OFOMA, 20Mrs. E-TM 3.1, Clipeing 44%) E 10D 721 208
10058 | AAR | Pikee Wanwoem (0SHE Y0%) Tosi 600 L)
1065 | AAD | Pl Wi (205Hz, Tasi 293 L
e e e oo o T
L0651 , S0%) Tust 222 23 ¢
“inoea Wm%:,ﬁ) Tast o7 198
0670 | ANA | Businoih Low Enery Eusiooth I3 [
0671 | ANG | IEEE 802 11as (20 Moz, MIGS0, Bope ity oycie) WUAH wob U]
"T0672 | AAC | TEEE 802 11as (F0MIE. MCS1, Bpc Aaly oyoe) WLAN (X34 )
0673 | AAC | IEEE 802 11 (20MHz. MCE2, 90pc duty 2yoie, WUAN 0 5]
TI0674 | AAC | IEEE 608 11ax (ROMH2. MICS3, 90pc duly cyoe! WoAN (X0 =56
0875 | AAG | TEEE E02 1 1ax (ROMHZ NICSA, G0pC thily Cy0h WOAN 880 =3¢
0874 | NAD | TEEE 802 1 Tax (3MPE. MICSS, B0pc ity cyoe) WLAN 877 =50
_lﬂm AR WLAN B73 288
Inefe | AAE WOAN B8 =58
_inehs |AAS WLAN 889 =58
10885 | AAG WIAN (1) [
10881 | ANG VAN 77} T
70882 | ANG | EEE 8025 \ax (20 MMz, MGS! 1, B0pe GUly cpoie) WAN nn Y
10882 | AAC | EEE B02.11ax (20MHz, MOS0, 89pC didy cyo) WAK 04z =40
10684 | AMC | EEE 802 112x (20MHZ, MCS!, 5850 Duly Cyoe, VILAN (] =85
0685 | WA | EEE B02.11aX (20MHz, MGS2, 3950 0uty 0y WLAN a33 286
10680 | AMC | EEE B2 11ax (20 MHzZ, MCS3, 9922 Oty Yo WILAN a8 388
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EX30V4 - SNT678 Auggant 22, 2024
[UID | Fwv | Communication Name Group PAR {dB) | Unc® A =3
0687 | ARG | Hiﬂ'n‘.‘:_‘mucs‘.mmm WLAN ﬂl: :::
770888 | AAG | EEE 809, 1ax (POMHE, Bty ty0u0) AN
oees | MG mnltn%ﬂiﬁmw WLAN £ [T
10600 | AAC | EEE 008 11ax (R0MHE MCS?, 995 Outy Cyoe VIS £ Y]
10681 | AAC | EEE 502.11ax [20MHz, MCSS, duty cyoe) WLAN .25 280
oeas | WA ¥ (30MFE, MCS3, 3850 0uly y00) VILAN ¥ 281
e T3] m‘%@mm W =i
T7088¢ | AAG | EEEB0A ! lax| WCET, cyoet WIAN [ 206
70805 | AAC | EEE m‘fu-hﬂ.%%mq&) VAN (X0 98
@ AAC | EEE 500 11ax (S0MMHr, MGS!, 506 duly cyew VAN [E]] 8
10647 | ARG | SEE 522 11 (A0MHZ, MGE2, 505G Dty cyoe) WLAN [ 108
10688 | AN 95011 x (A0MHz. MCS3, 5020 Outy 0yoo| VLN e 280
0ea8 w*nrmm%w—m .m!mm VILAN :: 3;
10700 | ARG | FEEE DOX. 1 1ax (A0 MMe, MCSS, duty eyl WLAN
16701 | ARG E‘—“mnn«n‘ﬁrm":sq@ WLAN [ i)
T0708 | AAC | IEEE BOZ.11aK (40 NHz, MCS7, 90ps Gty Gy WLAN £ he
16759 | AAC | [EEE 832 174 (40 WHz, MCSE 80ps uty oy WLAN B3 108
10704 | AAG | IEEE 80215 ax 140 WHz, MCS8, Blpc cuty oy WLAN 558 294
0 ANG 0021 Yux 140 NEHz, NCS10, 500c duty oy WLAN 869 L)
TO708 | AAG | WEEE 805 11 [40 M, NCB11, 90pc Guly coa] WLAH (X7 [£0)
0707 | A 2081 1un (45 . O0pc Aty <ycle WOAN :n :::
Ti0708 | AAC ﬁ_—“m»n-ll'omt. Baty cycw) WA
10708 | AAG ﬁm‘u‘uin“&‘%’ émq« AR LECH -
10710 | MG | 5021 1ax (S0MH, WA 828 =l
10711 | AMG | EEE BI2 11ax (SOMWZ, 350 Oty Cyom WILAN [E) =86
10713 | MRS | EEE B02.11ax (S0MHZ, MCS5, 5800 0y cyca WiAN BE7 =L
10713 | AAC | EEE BIG.11ax (S0MHz, MCS8, 3900 Outy cyon] WLAN [ES] 9.6
10714 | AAC | EEE RO2.11a% (J0MHZ, MGS7, 950 Oity Cyor) 1 [E] 198
16318 | AL | EEE B00.1 1ax (40MHZ, MCSS, S85c duly oye) WA nas W08
070 | AMC | IEEE BOR.114x (A0 MHz, MCS3, $65¢ ity yoe VAN 830 198
10777 | AAL | IEEE BEU11 ks (AD MHzZ, MCE10, 98¢ ity oy VAN na 4908
1070 | ARE WO, 11 ke (40 M2, M1, G duty cycie) WUAN (] 08
10718 | ARG | IEEE 003, 1) e (A0 MH2, MCS0, S0pe Buy Cyem WLAN 881 88
19720 | AMG iﬁﬁ,hugw;gu.&qu& WLAN EET 286
I et T
10722 | AT B02.11an duy cycle WLAN 355 196
10723 | ADC | JEEE BO2.11ax (30 WHz, MCB4, S0pc duy cyae| WUAN .70 e
10724 | AAC | IEEE BOZ.11aW (20 WHz, MCSE, 5000 duy ook WIAN w L)
10725 | AAC T ¢80 MHz, MCS8, 90p0 duty Cyoia] WLAN (3 T
10728 | AAC | IEEE S02.11as (80 MH2, MCS7, S0p0 outy oyl WLAN 72 208
16737 | AAL | TFEE #0311 ke (50 WH2, MCSS_ 0002 duty ek WLAN B 95
107 | ARG | IEEE B02 11 ks (80 MH2, MCSD, 0ops duty crew) WLAN B 108
707 | ARG | IEEE 002,11k {80 MH2, MCS10, 002c duly cyew) WLAN 64 L
To730 | ARG | TR 80219k (80 WG, MCS1 Y, 90sc duly cpon) WUAN [T [T
EL AAL Tikz Aty ey WLAN e [
1073 | AAL 11 (80 Wi, UCET epe Sty cpchy WLAN () 08
Fgtas T AR g@{&ﬁ%@,w@ WA -
10734 | AAG 110y (B0 MWz, MIGS3, B5pc chity cytie) Wuan (¥ 29,1
i AAL 1ax (80 BEpe duty cyos) WUAN EES) 208
V0795 | AAC | JEEE 802 1 1an (80 Wi, MOSH, Depe ity cyoie WoAN 827 ICX:
0737 | ANG | VEEE S02 1 1ax (B0 m‘iﬁ.‘! Buty cyoie) WUAN 836 a5
T0785 | ANC | IESE 802 11as (BOMRZ, MGE7, 95pe duty cysie) WLAN Bad 196
0758 | AAC | IESE 802 1 1ax (B3 MAZ. MCES, 9900 duty oyt WLAN [E] [T
T0760 | AMG | TEEE B08.11ax (59MKS. WA, Jopc duty 2yc) WEAN (0] o6 |
TU074T | AAC | TEEE 602 11ax (B M. MGS10, g iy cpe WeAN 80 56
10743 | AAC | EEE $02.1ax (99 “sfgsmd. WeAN na | as
30743 | AAC | IEEE 802 114 (160MH2, Wy e WA 04 =46
10764 | AACT | TREE D02 T ax (180 WHz, MUST, %60 duty crwi WLAN 810 =56
48 | Ra Vs (180 W2, TWESES, S0pc ey cpom WAN 553 56
0T | AAG | IR 80% Viax (160 oy opce) WOAN a1l 38
10747 | AAC | EEE 809 1 1ax (160 Mz, MCS4, S0ps duly opcel WLAN 0 =)
10743 | AAG | TEEE 802 112y (160WHz, 0pc dusy oycla! WEAN aa3 )
10763 | AAL | IEEE 802 1 ax (180 WHZ, 30pa duty oy, WAN 290 9k
0750 T AAC | TEEE 802.11ax 160 MH2, MTS?, 30pc auty oyck| WLAN ary 36
V0751 | AAG | IESE 802 1 1 (180 WHz, MCSE, $0pc Cuty Cyok] WEAN 58
10762 | AAC | IEEE 802 1 1ax (180 MH2, MCS9, 00pe duy cye] WOAN (Ll 55
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" UID | Wav | Communication System Name Group “PAR () | OneE R =2
70753 | AAG | IEEE 802 1 1ax (16002, MCS10, 505G dety o) 800 %0
0758 T ANG | N 508 11ax (180 MHz, MC311, G020 vty cyoe) WA Aae =26
10755 | ARG | IEEE 802 1 1an (160 MH2, NICS0, Uips Aty cyche) WA (0] 86
0755 | ARG | IEEE 32 114 (160 MHE, MCH1. 25p: Aty £yii; WO WoT a8
10787 | AR B00.112x (190 Mz, WGSE @ipe dty WIAN Wit i
1070 | MG | EEE B3, 1aX (160 Aty ey WLAN 689 108
10758 | AMG | EEE 522,11 (180 Bapc ity cyche, VAN [ saf
10780 | Ak | IEEE B33 ax (180 Mz, MGSD, B5pc Auty cyoe BAE 200
(o781 | A Tiax (1BONEAZ, WICS8. 9590 Uty cYow VILAN [E] Bl
16762 | AAC | IEEE D52.114 (1S NS2. WICE7, 959 0. ViLAN [ 86
16763 | ARG | 1EEE B2G.1 1x (16 W, WICSS, e Sty cyoh WAN . 266
10704 | AR EEEmuum;%i%M WA 308
1079 | AAC | IEEE B02.118K (160 i #:H m :::
0780 | AAC | IEEE 002 11 (B0 MHz, WCS1 1. 83ps cuty

10767 | ANG | B0 1 RE, 5Mr2. T 55 NA ##0 TDD 108
10758 | AAE | BGNA 7 AR, 10WHz, QPSK 16 A2, %G 1 8
10762 | AAD | SGNR TR T QPEK_15KHL) 5G NA FR1 T00 188
T0770 | AAE | S0 WA (CPOFDM, 1 A 70 N, QPEK_ 1514, 50 NA FA1 TD0 196
I0%F1 | AAD | 5G MR (0P 7 15 $G NA FR1 100 68
50773 | AAE | S0 N |CR-OFOM, 1 FB. 33WHE. L 15 =5
0773 | AMF | 50 NA [CPOFOM, 1 R, S0Mz. OFEK, 10K, [0

A |

1]
56 NA FRT 100
W 3 FE, SR, 15 =G NA FAS 100 |
4G R E‘r’!! ; S0% AB, 5 WHz, OPSK, 151 G NA FAY 100 |

T G NR FR1 DD :::
10770 S0% AE, 10 TEaHz)
10777 El £0% AE, 15 WHz, OPEK_15AH2) 50 NA FR1 TOD =84

(2]
85t
a5
)
01
201
02
B0z
[
003
0
230
230
a4 a8
ia
s
5
sa1 |
33
)
835
Bas
£30
T Rar

AAE
| AAG
16778 | ARE | AB, 20 Wz, OPEK_ 154 sounz1$g -
10779 | ARG | 5G NA (GP-OFOM 50% NE. 55 Nz, OPSK_ 15 M3, I
10780 | AAE | 56 NR (CP-OFOM. D% AR, 30 Mz, OPSK_ 15K, 3 i P 10D )
10781 | AAF | 56 NR (CP-OFOM. otk AR, 40 Wby, QPSR 15100, 55 WA £ 100 08|
10782 | AAE | 5G N (CP-OFDM, B FIL. 50 Mo, QPSIC 15 W 5G WA £81 10D | e
078y | AAG | G NR IS5 OFDR 100% Fll S Wi, G, 1544) G WA FR1 100 s
0784 | AAE | 5G N 4CP-OFDM, 100% D, 10 Mz, GPEK, 18 sHz) 53 WA FR) 700 08
0785 | AAD | 50 N {CP-OFDAL 100% AIB, 15 NHz, GFSK, 15 KMz 53 WA FR1 T00 156
K AAE &—oﬂr 50 N FR1 100 8%
070 | AAD | 50 N {CP-OFDM, 25 Wiz, OF 503 W PV T00 HE
T0TeE | AAE 296
ate A 9G WA Fit 160 | 08
Sinea | AAY | 8 G AR P T00 | 838 06
0781 | AAG | B0 EG VA FRI 00 | 783 00
V0783 | AAE | 5GNA FR1 TOD | 782 =656
50783 | AAD | SGNA PRI TOD | 705 236
0784 | AAE | 5GNA PRI TO0 | 782 58
0785 | AAD S0 NA PRI T00 | 786 188
0798 | AAE SGWA Fi TO0 | e 80
0797 | WA : i e
30798 | AAE G A FRT T00 | T8 06 |
10798 | AAF | 50 NA [CP-OFDM, | R (0 MMz, OPSX. J0KHZ 3G NA FRT TED | 793 =306
10807 | AAF | 50 N [CP.CFDM, | Fal. B0 GFEX, 30RHS G NAFRITDO | 788 =38
10802 | AAE | 50 N (GF.OFDM, 1 P, 00MHz. OFSX, 30KHZ SGNAFRITOO | 78T =56
0803 | AAF | 50 NR (CP-OFDM, § AR, 100 NHZ, QPEK. S0hHs) S0 WA FRY 100 | 748 96
10805 | WAE |50 N (GP-OFDM, S0% AB, 10 MHE, GPSK, 30%H2] 23 NAFRITDD | 854 258
WWW S NAFATTO0 | 887 FrY)
10808 | AAT % i, 30 Wz, GFSK, 303z SGNRFRTT00 |34 )
TORID | AAF | 5 NA [CF-OFOM, 20% B, 40 MHz, GPSK. 30 WAz, 3G NRFAY TDD | a4 FLY)
TOBLE | ARP | B NA (GP-OFON, 50% FIB, 60 Wiz, GPSK. 30 6i7) SGNRFATTDD | 839 206
10817 | ANG | 5G NR [GF-OE0N, 100% B8, 5 MHz, OPSK. 30 W2, BGNAFA1 10D | 838 305
16818 | ARE | 1 B . 30 k) 5 NA EAT T0D | 834 206
10818 | AAD | 100% P8, 15MHE. 30 G NAFAITOD | 833 385
10830 | ARE | (CP-OFOM, 100% AH, 20 A0KH) SGNRFAI TOD | 830 186
10821 | AAD | %G NR (CP-OFDM, 100% A, 36 MHz, GPaK, J0KHI) SGNREAITDD | 848 198
10822 | AAE | 56 NA (CF OFOM, 100°% RA. 00 MHz, OFSK, 30kHI) BaNRFAI TOD | &A1 188
10823 | AAF | 53 NR (GFOFOM, 100% R, 30 MHE, GRaK, 30Hz| SGNAFRITOD | 53 95
10824 | AAE | 5G NR (CP-OFOM, 100% R8, 50 MMz, GPaK, 30%Ha) SGNAFAITOD | &8 108
10825 | ARF P SGNRFRI TOD | 843 195
"ToKaT | AAF | § 1 (x5 sus
1080 | AAE WANAERTTOD | Al 265
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Fav | Communization Sysiem Name PAR (d8) | Une" k=1
AAF | 5Q WA [CPOFDM, 100% AL, 100MHz. OPSX, SORHE] SG N FR1 TDO | 84D )
"Aﬁ““_gﬁ“ﬁmsnm TOFDM, 1 RE. 10Me, OPSX, (0 ke 8GN FRT 100 | 788 =3
AAD | SG R T FB, 15 MHz. DFSK, 50K SGNAFAITOO | 7T 196
AAE | | T B, 20 Mz, GPSK, BOKHE 56 NAFRITOD | .04 o0
TAAD | i lm. FArz, OFSK, BONRI) SGNRFRITDD | 7. Py
WAE se i L, 90 Mz, GFIK, BORHE SGNRFRITDO | 7.70 )
AAF mmw RFAITOO | 770 FE
| AAE | _mmm 50 Mz, GPSK, B0RHE| Fil 756 286
ROF T 50 A 1P GO WO PR A ST Te s
i ¥ | S0 N (CF.OFDM, 1 RS, B0 MHz, GPSK, B0 AHs| G NA FRY 1D | 700 198
'Tm"‘“ﬁr”m’ﬁ‘w SGNRFAITOD | 18F 208
0841 | ARE | SGNA 7R, 100NHZ, BNz [ SGNRFAI Th 486
"I0843 | AAD | 5 N (CP-OPOM, S RE, 15 WHz, OPSK, €00Hz) SGNRFRITOD | 848 a0
10843 | AAE mnnm‘”ﬁmeﬂuw NAFM TDD | 834 98
10646 | AAE | SG NR (CF [l BGNAFATTDD | Bt 196
10854 | AAE | SGNR 100% R3, 10MMz. GPSX, 60 5G NA FAT L) e
108D | AAD | 5 inecmuf!! L"""""‘"rm 8, 15MHz, OPSK, 605Hz) SGNAFAITOD | A3 406
10858 | AAE | 56 NR (GP-OFON, 100% FB, 20Mriz, GPSK. 608Hz) SQANRFA1TOD | 847 296
10857 W?ﬂi‘hﬁm‘ A, 25MHz, GPSK, S0NHD) SANAFAITOD | &35 288
10858 | AAE | 5G NR i . GPSK, B0AH: 53 NA R T0D | A9k e
10859 | AAF NA U a0 Wi, S0aHz| 5 WA £ 10 [ e
10880 | AAE | 50 Kl 7 ] NA 84 488 |
0851 | AAF | 50 MH (CP-OFOM, 100% AB, €0 Wiz, GPSK, 60 8Hs, GG NAFAI TO0 | 840 e
3086 | AAE | 6G MR ICP-DFDM, 100% HB, 80 ) k) SGNAFRI 00 | 841 55
0864 | AAE | 50 NR {CP-OFDM, 100% B, 50 Mz, GPSK. 00 k2! SONAFRI TDO | Ba7 I
Tiosks | AAF [5G T00% FE. 100MHZ, 0RHI SG WA FRI TOO | BAT =l
10808 | ARF | sommmmzm_-nmmmmn WA R TOD | See A
TT0808 | AAN | 40 N |DFT4 GFDM, 10% R 100 MHE, OPSK, 303Hz 3G MR PR TE0 | AR 6
10888 | AAK ﬂ'!'mnm.mm'mmm SGNAFRZTOD | .09 P
10870 | ARE | 0% 1. 160 WHz, 120K SENAFRZTDD | 646 +50
V08T | AAE V, 1 I, 100 Wz, 100AM. 120kHz) EGNRFRETO0 | 6.6 86
10872 | AAE | & W vmmw'bu 1200} SANAFRETDD | 668 288
10873 | AAE T70kH) SONRFAITOD | 68T 196
10876 | ARE | 55 i T 150%kHz) S NAFRa TOD | 6.8 198
10875 | AAE w‘iﬁm"vn‘ 100 Wbz, GFSK. 12 .m"bm ) 10
10876 | ARE 1007% R8, 100 SONAFRZTOD | 830 L0
12677 | AAE mmﬁF&iﬁ‘n‘u"a‘w"m""i‘W“"‘m mLm 166
10878 | AAE | 53 MR (CP-OFDM, 100% RE, 100 M-z, 160AM. 120KHz) G NAFRZ TOD | AAt L)
10879 | AAE nnn@:nﬁwu RELLT] BGNAFRZTOD | B2 206
10830 | AAE | 53 MR (CF.OFOM, 100% Ra, 100 MHz, 120KKz) SGNAFRETOD | 838 65
108%1 | AAE | 50 NR [DFT-50FDM, 1 A8, 50MHz, CPSK, 1201) SGNAFRZTD0 | 575 388
15882 | ARE | 50 NR (OFT.5.0F0M, 100% RA, S0MHZ, GPSX, 120 WMy SGNAFRZTO0 | G566 98
10883 | AAE | 50 NR (DF -6 OFOM, 1 A8, SOMHz, 1D0A, 125580) SONRFRETOD | &&7 [Ix]
1o | AAE | %G NR :mnnmammm SONNFRITOD | 04 480
ol WWM“RW Sz} G NN (L0 286
o8 | AAE | SG N m I 50 M. GAGAM, 130 aFiz] SGNRFRZTOD | 046 =88
oY | AAE | SOMME, CFSK, 180 SGNRERZTOD | 778 288
"ioen | AAL ’ﬁ‘iﬂ m BOMIE. GFS, 120 WMz} SGNRFRZTOD | 838 96
“o8aE | AAE | % 1 AB, 50 T 20 %G NB FRZ 100 (3 188
10880 | AAE | 50 N (CP-OFOM, 100% Ra, GOMRS, 150WM, 120 AHZ| SONAFR2TOD | 840 Wi
10851 | AAE | 50 NR (GP-OFOM, 1 AB, SUMHZ, BA0AM, 180 SGNRFRETOD | &13 Y]
15832 | ARE munm—w__am'nuﬁm 120 H2) SONAFAZ TOD | A4l 00
(15887 | AAE ua wmums.sne.waom BENRFRIYEE | i =06
1088 | AAC % FiB, 10MHE, GOSK, 30 1 a7 95
10850 | AAB 1A .M‘S’w SINA PRI TOD | 507 208
16050 | ARE E‘_‘Mﬂ SGNA A TOD | 568 288
| 10091 | AAB 4 SGNAFAI TOD | 568 608
15wl | ARS GGNAFAI TOD | 568 165
16059 | TAAD | SOAN @ . % SGNAFAI 10D | &88 168
" Touoa | AAE 5 SGNAFAI TOD | 568 198
10900 | AAD | 5 NA (OF T-eOFOM. | AR EGNAFAI TOD | 568 108
19850 | AAD | 4 R (5 PO | B, 80z, GPEK. 00 SGNATAITOD | <68 WA
10807 | AAE | 56 NA (5F T5-OFOM,_50% RE, B MHZ, GPSK, 308HI) SGNAFAITOD | =78 9%
10508 | AAG | 5 NA (OF T-5-OFOM. G0% RB, 10 MHz, QPSR 90 WHa GGNAFAI TOD | 20 FrS
10808 | AAB | 5 NA (OFT.50F0M,. 5% RE, 15 WMHZ, QPSK. 30k SaANNEN 0D | 08 86
10870 | AAC | 56 NA (OF T-5 OFDN 50% RE. 20 MH2, QPSK. 30 W3, SONAPAITOD | i 208
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"0 | Aw | Co g s %-_%___ PAA (0B) | Unct k=%
0511 | A48 | 5G NR [DFT T0% A, 29 MHz, OPSK, S0AHE NAFRTTOD | 559 208
10813 | ARC | 53 NR DFT.6CFOM, 50% AB, 30 Mz, QPSK. S0 4HE, 5 NAFAT TDD | 584 306
10913 | AAD | 84 NR (OF T:4-CFDW, 50% A6, 40WHz, QPSR 30N S5NAFAI DD | 584 198
10314 | AMG | gg;%mmumw; L BANRFAITOD | 589 JiE
1266 | AAD AB, &0 WHz, B usuasmx : :::
T0U%E | AAD | 5G NA (DF T-5-OFOM. 50% RE, 80 MH3, QPSR 30KH2, 5 NA FRT &
0617 | AAD | 53 NR (OF T5OFOM 10% Nk, 100MHs, GPSK, 30kHz| BANAFATTOD | =54 488
10610 | AAE | 5 NR (OFT50F0M 100% Ril, § Mz, QPSK. 39K5) WENAFRI DD | S8 388
TOR0 | ARG | 50 MR (OF T OFON. 100% FI, 10 MHz, GPGR, 30 Hs oG WA PR TOD | 568 35
1050 | AAR | 50 NR (OFT5.OFDM, 100% AB, 3 56 WA PR TOD | S87 s
10821 | AAG ﬁ“%vmm‘n‘uﬁ:mmw GGNAFAT 00 | 5iM 10E
10922 | AAB | 5GNA (DF T4 100% AR, 26 MH, 304z, SGNAFAITO0 | &B2 64
30823 | AAG | 50 WA {OF E3-OI'OM, 100% AB, 30 B 5G WA PR TD0 | 68K 1)
70884 | AAD | 50 NA {DFT5 OFOM, 100% A, 40 Wiz, GPSK. 30 Hz, 5G W PRI TOO | 688 D
0 | AAC | 56 WA | 100% T 595 =X
0008 | AAD | SENA nsuom 00% BB, 80 WHz, Th, 5G MA FATTDO | B 90
10927 | AAD | 80 T00% RB, 80 Wz, Bl SGNAFR TDO | 68 258
70325 | AAD | iﬁm w:n‘su«.m‘ _VEAHz] 50 NA FR FOO | G682 L]
’Tm"‘wm 1 REL | OMrz. OFSK, 15KRD) 3G NA FRY FDO | 652 =0
10830 | WT&RLM 5‘1‘.-; THMHz. QPSR 15HHE) FOO | 552 26
0531 | ANC | 3 NR ([DF T-OFOM, 1 Pell, 30 Mris. GRS, 15RHI| NS | 551 )
1053 | MG | 56 Al » TERH s 108
10833 | ARG | 5G NA [DFT-.0F0M, 1 FB, J0Mz, GPSR, 154HE G NA FRI FOD | 841 P
10834 | AAC | 56 NR (DFT &0FOM, 1 ¥ G NR FAY FOD | 681 266
10435 | AAD | 53 NR (DFT-5.0F0M, | AB, S0MHz, GPSK, 108Hz) S3NRFATFOD | &1 286
:"bmﬁ AAD | 50 NR (OFT.8 CEOM, 50% AB. 5 M. GPoX, 15K SGNAFAIFOD | 580 298
10037 | AAD | 5G NA (OF -8 OFOM, 50% AB, 10 MH2, OPEK_ 15KHZ, SGNRFRIFDD | 577 266
Touie “Kk‘."”adul 5w AE. 15 WL [ % NP FOD | S0 108
10838 | AAL | 5 W 5%, B, 20 W2, QPEK. 15K o NA AT FOD | SeE 8|
10840 | AAG | 51 5% Wz, QPSIC 15 he B NA FR1 FOD | ab8 e |
0841 | AAG mfmﬁwmwuu« SGNAFAI FOD | 583 185
V0Be2 | ANG | GO WA (0F T5-OF DM, Bne I, 4 Mbe, OPRK_ 15K SGNAFRI FOD | 585 198
0543 | AND | GG WA DF Ta-OF D, 5r A8, 00 Wi, GRS, 18304 50 WA FR1 7DD | 645 =5
30864 | AAD | 5GAR L 100% A8, 5 . Yk S0 WA FRIF00 | 581 156
0945 | AAD | 50 N [DF75-OFDM, V0% S5, 10WHz, BNz | EaWATG Fo0 | 885 106
10945 | AAG | 5G NR . 300% AB_ 10! TERz 50 £as 186
TT087 | WG | 5G (D7 5 OF DM, YOS AR 20 ﬁE""‘""‘o 6N 0 Fo0 | SaY e
0648 | AAG | 56 WA [DF75-OFDM, 100% PR 25 ¥z, QFEK. 15012 56 N R FO0 T a e ot
70945 | MG | 5G NA (D775 OFDM, 100% B, 30WHz, GFSK, 156647 5. =54
10950 | AAC | 50 NA [DF T5-OF DM, D0 55, 40 Wz, OFEK_ 15Kz 36 WA P TEO | Boe =51
[ ms;‘_m | EQ N (DF 75 OF DM, 500% RE. 50 Wz, OPEK. 15 K2, &G NAFRI FDO 688 =30
bl WAL | 50 NA D [CPOFDM, TM 5.1, 5MHZ, B¢ OAM, 16AH) EG WA FRI FDD | B26 =8
0983 | AAR | 50 WA DL [GP-OFDM, TM 3.1, 10Nz, S4-CAM, 15 W04, 50 WA PR FDO | B35 56
70954 | ARA | 5G W Dx [CP-OFOM, TM3.1, u%mvsw SONAFR FDO | 829 5.8
L] AAA SONAFRIFDO | BA2 [
70508 | AAA W "i'é'»in 8GN DO | e =
0867 | AAA R‘ | Y3 16 SENATRITEE T nar Y
10553 | AAA u 16 MHE, 4G NA PRI FDO | BE) =30
10865 | AMA mﬁmw o &G NA PRI FDD B33 =58
10960 | AAE | 5G NA DL (GR-OFDM, TM 3.1, 5MHZ, 84 OAM, 16RHz) SO NAFRY DO | Dag 58
770861 | AMC | 50 NA DL (GP-OFDM, TM 3.1, 10 Nz, 54 GAM, 15K SANAFRI TDO | 038 196
10562 | AAB | 50 NA DL [GR-OFDM, TM 3.1 15 Mz, 54-0AM. 158 SO NAFRI TDO | 040 b
10963 | AAC | SG NA DL [CP.OFDM, TM 3.1, 80 W3, 64.0AM 150; SENRFRY 10O |38 B
0w S0 NR DL (CF-OFDM, TM 3.1, SAIHZ, 14-0AW, 308HE| SGRR PR T00 | e =
| 1095 | AAC | 50 A DL (CP-OFDM, T4 3.1. 10M, O4-GAM, 30We SGHNRFRY TS | a3 =88
10000 | AAS | S0 NI OL (GR-OFOM, T 3.1 15 Mrer, 4-GAM, 30 A NATRTTOD | B Py
10907 | ARC | S0 NR DL (CP-OFDRS, TNES 1. 50 Mie. 54-CoAM, 0 W) 56 N FRI TOD | 642 =86
[ 10#a8 | ARD W%éwmm SSNRFAI 10D | 548 188
1eate | Ak TSGR W5 NAFA) 100 | 1188 156
TGRTS | AAD | 5 NR (DFT-5-OFDM, 1 AR, 100 MMz, PSR, 30K SGNREAITOD | 608 166
10574 | AAD | 3G NR (GP-OFDW, 100% R, 100 Mz, 256 OAW, 304H1) SGNAFRITOD | 10.22 188
10570 | AAA | LLLABOR LLLA 118 168
10578 | ARA | LLLA FORA LiLA =) 108
19880 | ARA | LLLA MDRE LA 1653 08
10981 | ARA | LLLA HDRe4 ULTA 33§ 195
(10852 | ARA | LLLA FOReh ULLA id 198
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UiD~ | T System Name Group PAR(28) | Une® k=3
“S06ED | ANG | S0 WA DL {CE-OFDM, TM 3.1, 40 Wiz, 84-0AN. 15 4Hz) 50 WA FRL aai 6 |
0664 | A | 50 WA DL (CP.OFDM, TM 3.1, 50 WHz, 84-0AM, 1502 SGNAFRI D0 | 842 Y
10085 | AAC | 50 N DL, (GP-OFDM, TM 0.1, S0 MHz, 54-GAM, 30 WHi; §G NR FWI D0 | 654 88
"T0082 | AAD | S5 NE DL [GP-OF 00, TR 3.1, S0 Mz, 54-0AM, 30 W4z, 5G NA FID T00 | S0 =0
70087 | AAC | 50 NAL DL [CP-OF DM, Th 3.1, 40 WHZ, S4.CWA. 30Kz G NR FRY LE) 58
0600 | AAS | 50 NA DL [CP-OFDM, TM 3.1, 10 MY, S4.CA0M, 3002, 0 NA FR1 100 | 630 Y
0808 | AAG | S0 N DL [CP-OFDM, TM .1, BO NPT, GA-CAM. 9013 FR1TD0 | 6393 =3
10500 05 MR DL [CP-OFDM, TH 3.1, 50 Mitz, 4-CAM, 30 K2 GO NAF TDO | Bse E
11003 | AAA | & Nl O (GP-OFDM, T 3.1. S0NHE. 54-0OAM, 150 G NAFRY TDR | 1024 =88
TTC04 | AAR | 8 NK DL (GP-OFDN, TM 31, 330z, 6300, 004 wa A PR 105 |~ 1078 66
13205 | ARA | 50 NF OL (GP-OF DM, TM 3. |, 2502 B4-00M, V5KHZ, SGNAFAIFOD | A0 08
11000 | AAA | 5G NR DL (CPOFOM, T4 31, 300, 64-O4M, S54RI SaNAFAIFOD | & 08
11007 | AAA | 50 NR DL (CF-OFOM, TV 31, ADMHz, B64-GAM, 16%HI) | 58WAFAIFOD | s& 108
11090 | "AAA | SG NROL § TS 1, B0MHz, 64-QAU, 153k 5 WA P FOD | 861 198
11008 | ARA ﬁiﬁug%m‘r(.ai‘&‘mawx SGNAFAIFOD | B78 88
1010 | AAA | 50 N BL. § TM7, 30MHz, G&-GAM. 30 k7 5G [T 195
1017 | AAA | BG WA DL § TV 2.7, 40 MHz, 54-GAM, 30 #Hz] SG WA PRI FDD | BU6 108
TI01Z | AAA | GO NS GL{OP-OF DM, TH 3.1, S0WHz, 64.0AM_ 30 kHz. SGNAFR) FOO | 0oA Bk |
71013 | AAS | [EEE 802 1 1he (300 Wi, MCS1, Hpe Quty ayoh, WAN BAT X
11014 Eg_wwwmmmm WAN . BAS =50
1015 | AMS | EEE 8001 100 Aaly cyce) WAN T BAk =38
11618 | AAS &Emnu@mc:.;; gﬁhw WRAN AL =86
11617 | AAS | EEE B2 1 150 (320 MMr, MG 5, 980C ity cyou VAN Al 55
TGN | AAB | EEE 5021100 (300 ML Doty cycin VA A0 P
| 17G | ARE | EEE 00.11be (300MHE. . 5800 Duty cyTie, WLAN nze | 6
| 17900 | AAR | EEE #2120 (S2MHz, MCSS, 8550 dity yde) WLAN 827 2085
TIV0ET | AR | IR DO T 15w (520 MHz, MCSE, 380c duty oy WA 845 a6
1022 | AAB | TEEE 00311t (S0MFHZ, IACSTC, D0pc Aty <y WA a8 T
11022 | AAB | IEEE D02.110s (330 MHz, MCST1, Bkpe duty cytie WLAN ) 103
11028 | AAB | IEEE B02.11be (220 Mz, MCS 12, Gpe daty syc) WLAN L Y]
11035 | AAB Emﬂa-wﬁimm WLAN 237 FLLd
11006 | AAB | IEEE 802 1be (320 MHz, MGS0, Bps % WLAN in 208

¥ Uncertainty is determined using the max. daviation from linear resporsa applying rectangular distrbution and is expy d
for the square of the fisid value.
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Calibration Laboratory of AN, S Schusisarischer Kattes
Schmid & Partner %& e e
Enginesring AG YNy S Swiss Caltbeation Service
Zeugrmusatinses 43, 2004 Zirich, Swtsnrland R At d

A Ty ho Swizs Servics (SAS) Acceectation o SCS 0108

mmmmumdmmnuu
Multlataral Agreement for the recognition of calibraticn certificates

Glossary

TSL  Yesve simulasing fiouid
ConvF senstivity in TSL/ NOAM 52
NiA ot sppiicable or not maasurad

Calibration is Performed According to the Following Standards

+ |IECIEEE 522081528 "Measxremant P For The A ©Of Spactic Abscrption Rate Of Human Exposure To
nmmmmmnmmm~mmmmm~m:mmm
L And Procad, 1% y Range of 4 MHz 1 10 GHa)", October 2020,

* KDB 855654, "SAR Meesurement Raquiaments for 100 MKz to § GHz*

Additional Documentation
+ DASY System Handbook

Methods Applied and Interpretation of Parameters

-mawmmm-mmmmmmmwammummum
stated in the ceriiicsls are vaskd af the equancy indicaled,

-mwmmmmumwnwmmummmmmw
de.ﬂmm.mmmummnmbu:”m.

. MMWWWM;MmmmmMmmmmmhunm
nm.mmmmnmmrumum-nsumwmmmmmmm
Loss ensures low reflected power. No uncortainty recuired

-mwmmmmwmwnmmm.mmm

+ SAA measwed: SAR massured at the stated antenna gt pownr.

+ SAR ngr ¢ SAR as d, 0 an input power of 1 'W at he atenna connector,

+ SAR fkr TSL The TSLp 18 Used o caltudate the SAR result

MWNMWUWMBM-NMMWUWWMN
covenage factor keZ, which tor & normal & " o2 P08 probabitly of ly 95%.
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Measurement Conditions
DASY system configuration, &s & a8 not given on page 1
DASY Version | DASYE Module SAR 1640
Extrapotation Asvanced Exvapoclation
Phantom Modular Flat Phantom
Distance Dipole Center - TSL 10 mm | with specer
| Zoom Scan Resolution | %, 0y « Seen, d2 ~ | Smm Graded Fato = 1.5 mm (T direction)
Erequency [ 2450MHz +1MHZ
HSL parameters at 2450 MHz
The lollowing paramaters and calculations were appied.
Temperaturs Pormittivity | Conductivity |
Nominal HSL paramaters zo'c 382 1.80 mhaim
Measured HSL parameters 220 +02)°C 370 :6% 1.86 mho/m 6%
HSL temperature change during test <05'C
SAR result with HSL at 2450 MHz
SAR sveraged over 1 om? {1 g) of HSL Candition '
SAR for nominal HSL paramaters 24 dBm nput power 132 Wikg
SAR for nominal HSL paramelers noemalized 1o 1TW BREWAG L17T0% m=2)
| SAR averaged over 10 cm? (10 gl ot MSL | Condtion
’SAQMMMNSLW I 24 ¢Bm Input power 6.18 Wig
| SAR for nominal HSL parameters normakzed 1o TW 246 Whg £18.8% (k= 2)
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wn(mmmmumtmmammu)
Antenna Parameters with HSL at 2450 MHz

Impadance 4950-8610 |
| Roturn Loss 212dB l

General Antenna Parameters and Design

[ Becirical Delay {one drecson) I T16ns ]

Afhrlunthmmwm1Mwmumdm.onryui¢nmo!meapobm~mwncmbemmd

The digols ts mace of standard semingid coadal cabie. The center conductor of the feeding line is directly connected to
the second arm of tha dipole, The amenna s therefore short-circuited for DC-signals, On some of the dipoies, small end
mnmd«nnnudpd-mlnuduuimmmmmomwmvvwmmuuphhaunw
"Measurement Conditions* pasagraph. Tha SAR data are not aftected by this change. The overal dipoie length is still according
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near the leedpoint may be damaged.

Additional EUT Data
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Impedance Measurement Plot for HSL
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Appendix: Transfer Calibration at Four Validation Locations on SAM Head®

Evaluation Condition
| Phantom [ SAM Hess Phentom | For usage win csARIOVZ-RL
SAR resuit with SAM Head (Top = C0)
SAR averaged over 1 em® {1 g} of HSL Congiton
SAR for nominad HSL parametens nommalized to W 56,1 Wikg £ 17.5 % (k=2)
SAR averaged ovar 10 om® {10 g) of HSL congition
SAR for normnal HSL parameters nocmalzed o 1W 281 Whkg £ 16.9 % (k=2)
SAR result with SAM Head (Mouth = F90)
SAR averaged over 1 cm® (1 g) of HSL Candtian
SAR for nominal HSL parametars namalized o 1W ST.2Wikg £ 17.5 % (k=2)
| SAR averaged aver 10 cm* {10 g) of HSL condtion
| SAR for nominal MSL parametemn. normalesd o 1W 274 Wikg £ 168.9 % (k=2)
SAR result with SAM Head (Neck = H0)
SAR averaged over 1 een® (1 g) of HSL Conditon
SAR for nominal HSL parameters narmaitzed 10 1W $3.9 Wikg £ 17.5 % (k=2)
| 34R averaged over 10 cm? (10 g) of HSL condtion
!Whmm%&.pmeus nomaiized to ‘W 25.0 Wikg £ 16.9 % (k=2)
SAR result with SAM Head (Ear & D90)
SAR averaged aver 1 cm® (1 g) of HSL Condition
SAR for nominal HSL parameters normatkzed 1o YW 345 Wikg £17.5 % (k=2)
SAR averaged over 10 cm’ (10 g) of HSL condition
SAR for namnal MSL parameters normaized 1o TW 174 Wikg £ 16,9 % (w=2)

! Adsstionat exsasumnests ousde the curent scops of 5CS 8108
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